{H Husgvarna

LTH1797

Owner's Manual



A

SAFETY RULES

Safe Operation Practices for Ride-On Mowers

A

DANGER: THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS. FAILURE
TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIOUS INJURY OR DEATH.

WARNING: In order to prevent ac-
cidental starting when setting up,
transporting, adjusting or making re-
pairs, always disconnect spark plug
wire and place wire where it cannot
contact spark plug.

WARNING: Do not coast down a hill
in neutral, you may lose control of the
tractor.

WARNING: Tow only the attachments
that are recommended by and com-
ply with specifications of the manu-
facturer of your tractor. Use common
sense when towing. Operate only at
the lowest possible speed when on a
slope. Too heavy of a load, while on
a slope, is dangerous. Tires can lose
traction with the ground and cause you
to lose control of your tractor.

. GENERAL OPERATION

Read, understand, and follow all instructions on the
machine and in the manual before starting.

Do not put hands or feet near rotating parts or under
the machine. Keep clear of the discharge opening at
all times.

Only allow responsible adults, who are familiar with the
instructions, to operate the machine.

Clearthe area of objects such as rocks, toys, wire, etc.,
which could be picked up and thrown by the blades.
Be sure the area is clear of bystanders before operat-
ing. Stop machine if anyone enters the area.

Never carry passengers.

Do not mow in reverse unless absolutely necessary.
Always look down and behind before and while back-
ing.

Never direct discharged material toward anyone. Avoid
discharging material against a wall or obstruction. Ma-
terial may ricochet back toward the operator. Stop the
blades when crossing gravel surfaces.

Do not operate machine withoutthe entire grass catcher,
discharge guard, or other safety devices in place and
working.

Slow down before turning.

Never leave a running machine unattended. Always
turn off blades, set parking brake, stop engine, and
remove keys before dismounting.

Disengage blades when not mowing. Shut off engine
and wait for all parts to come to a complete stop before
cleaning the machine, removing the grass catcher, or
unclogging the discharge guard.

Operate machine only in daylight or good artificial
light.

Do not operate the machine while under the influence
of alcohol or drugs.

Watch for traffic when operating near or crossing road-
ways.

Use extra care when loading or unloading the machine
into a trailer or truck.

Always wear eye protection when operating ma-
chine.

Dataindicates that operators, age 60 years and above,
are involved in a large percentage of riding mower-re-
lated injuries. These operators should evaluate their
ability to operate the riding mower safely enough to
protect themselves and others from serious injury.
Follow the manufacturer's recommendation for wheel
weights or counterweights.

Keep machine free of grass , leaves or other debris
build-up which can touch hot exhaust / engine parts
and burn. Do not allow the mower deck to plow leaves
or other debris which can cause build-up to occur.
Clean any oil or fuel spillage before operating or
storing the machine. Allow machine to cool before
storage.

Il. SLOPE OPERATION

Slopes are a major factor related to loss of control and
tip-over accidents, which can result in severe injury or
death. Operation on all slopes requires extra caution. If
you cannot back up the slope or if you feel uneasy on it,
do not mow it.

Mow up and down slopes, not across.

Watch for holes, ruts, bumps, rocks, or other hidden
objects. Uneven terrain could overturn the machine.
Tall grass can hide obstacles.

Choose a low ground speed so that you will not have
to stop or shift while on the slope.

Do not mow on wet grass. Tires may lose traction.
Always keep the machine in gear when going down
slopes. Do not shift to neutral and coast downhill.
Avoid starting, stopping, or turning on a slope. If the
tires lose traction, disengage the blades and proceed
slowly straight down the slope.

Keep all movement on the slopes slow and gradual.
Do not make sudden changes in speed or direction,
which could cause the machine to roll over.

Use extra care while operating machine with grass
catchers or other attachments; they can affect the
stability of the machine. Do no use on steep slopes.
Do not try to stabilize the machine by putting your foot
on the ground.

Do not mow near drop-offs, ditches, or embankments.
The machine could suddenly roll over if a wheel is over
the edge or if the edge caves in.



SAFETY RULES

& Safe Operation Practices for Ride-On Mowers

lll. CHILDREN

Tragic accidents can occur if the operator is not alert to
the presence of children. Children are often attracted to
the machine and the mowing activity. Never assume that
children will remain where you last saw them.

Keep children out ofthe mowing area and in the watchful
care of a responsible adult other than the operator.
Be alert and turn machine off if a child enters the
area.

Before and while backing, look behind and down for
small children.

Never carry children, even with the blades shut off. They
may fall off and be seriously injured or interfere with
safe machine operation. Children who have been given
rides in the past may suddenly appear in the mowing
area for another ride and be run over or backed over
by the machine.

Never allow children to operate the machine.

Use extra care when approaching blind corners, shrubs,
trees, or other objects that may block your view of a
child.

IV. TOWING

Tow only with a machine that has a hitch designed for
towing. Do not attach towed equipment except at the
hitch point.

Follow the manufacturer's recommendation for weight
limits for towed equipment and towing on slopes.
Never allow children or others in or on towed equip-
ment.

On slopes, the weight of the towed equipment may
cause loss of traction and loss of control.

Travel slowly and allow extra distance to stop.

V. SERVICE
SAFE HANDLING OF GASOLINE

To avoid personal injury or property damage, use extreme
careinhandling gasoline. Gasoline is extremely flammable
and the vapors are explosive.

Extinguish all cigarettes, cigars, pipes, and other
sources of ignition.

Use only approved gasoline container.

Never remove gas cap or add fuel with the engine run-
ning. Allow engine to cool before refueling.

Never fuel the machine indoors.

Never store the machine or fuel container where there
is an open flame, spark, or pilot light such as on a water
heater or other appliances.

Never fill containers inside a vehicle or on a truck or
trailer bed with plastic liner. Always place containers
on the ground away from your vehicle when filling.
Remove gas-powered equipment fromthe truck ortrailer
and refuel it on the ground. If this is not possible, then
refuel such equipment with a portable container, rather
than from a gasoline dispenser nozzle.

Keep the nozzle in contact with the rim of the fuel tank
or container opening atalltimes until fueling is complete.
Do not use a nozzle lock-open device.

If fuel is spilled on clothing, change clothing immedi-
ately.

Never overfill fuel tank. Replace gas cap and tighten
securely.

A

GENERAL SERVICE

Never operate machine in a closed area.

Keep all nuts and bolts tight to be sure the equipment
is in safe working condition.

Never tamper with safety devices. Check their proper
operation regularly.

Keep machine free of grass, leaves, or other debris
build-up. Clean oil or fuel spillage and remove any fuel-
soaked debris. Allow machine to cool before storing.
If you strike a foreign object, stop and inspect the
machine. Repair, if necessary, before restarting.
Never make any adjustments or repairs with the engine
running.

Check grass catcher components and the discharge
guard frequently and replace with manufacturer's rec-
ommended parts, when necessary.

Mower blades are sharp. Wrap the blade or wear
gloves, and use extra caution when servicing them.
Check brake operation frequently. Adjust and service
as required.

Maintain or replace safety and instruction labels, as
necessary.

Be sure the area is clear of bystanders before operat-
ing. Stop machine if anyone enters the area.

Never carry passengers.

Do not mow in reverse unless absolutely necessary.
Always look down and behind before and while back-
ing.

Never carry children, even with the blades shut off. They
may fall off and be seriously injured or interfere with
safe machine operation. Children who have been given
rides in the past may suddenly appear in the mowing
area for another ride and be run over or backed over
by the machine.

Keep children out of the mowing area and in the watchful
care of a responsible adult other than the operator.

Be alert and turn machine off if a child enters the
area.

Before and while backing, look behind and down for
small children.

Mow up and down slopes (15° Max), not across.

Be alert and turn machine off if a child enters the
area.

Choose a low ground speed so that you will not have
to stop or shift while on the slope.

Avoid starting, stopping, or turning on a slope. If the
tires lose traction, disengage the blades and proceed
slowly straight down the slope.

If machine stops while going uphill, disengage blades,
shift into reverse and back down slowly.

Do not turn on slopes unless necessary, and then, turn
slowly and gradually downhill, if possible.



PRODUCT SPECIFICATIONS

Gasoline Capacity
and type:

2.0 Gallons
Unleaded Regular

Oil Type (API-SG-SL):

SAE 10W30 (above 32°F)
SAE 5W-30 (below 32°F)

Oil Capacity: W/Filter:  2.88 Pints

W/O Filter: 2.21 Pints
Spark Plug: Champion RC12YC
(Gap: .030")

Ground Speed (MPH):

Forward: 5.5
Reverse: 2.4

Charging System:

15 Amps @ 3600 RPM

Battery:

AMP/HR: 35
MIN. CCA: 280
CASE SIZE: U1R

Blade Bolt Torque:

45-55 FT. LBS.

CONGRATULATIONS on your purchase of a new tractor.
Ithas been designed, engineered and manufactured to give
you the best possible dependability and performance.

Should you experience any problem you cannot easily rem-
edy, please contactyour nearest authorized service center/
department. We have competent, well-trained technicians
and the proper tools to service or repair this tractor.

Please read and retain this manual. The instructions will
enable you to assemble and maintain your tractor properly.
Always observe the “SAFETY RULES”.

CUSTOMER RESPONSIBILITIES
Read and observe the safety rules.

* Follow a regular schedule in maintaining, caring for
and using your tractor.

¢ Follow the instructions under “Maintenance” and “Stor-
age” sections of this owner’s manual.

WARNING: This tractor is equipped with an internal com-
bustion engine and should not be used on or near any
unimproved forest-covered, brush-covered or grass-covered
land unless the engine’s exhaust system is equipped with
a spark arrester meeting applicable local or state laws (if
any). If a spark arrester is used, it should be maintained
in effective working order by the operator.

A spark arrester for the muffler is available through your
nearestauthorized service center/department (See REPAIR
PARTS section of this manual).

In the state of California the above is required by law
(Section 4442 of the California Public Resources Code).
Other states may have similar laws. Federal laws apply
on federal lands.

TABLE OF CONTENTS

SAFETY RULES

PRODUCT SPECIFICATIONS
CUSTOMER RESPONSIBILITIES

ASSEMBLY
OPERATION

MAINTENANCE SCHEDULE

MAINTENANCE. .........ccccviirimnnrensnenssn s 15-18
SERVICE AND ADJUSTMENTS........cccemniemiianninns 19-23
STORAGE .......cicserirarrnseesssr s ssss s ssss s sms s ssns 24
TROUBLESHOOTING ......cccviemmamrnsmessanmsnessssennenas 25-26
REPAIR PARTS - TRACTOR ......cccccrmimmnnnrisnnnanns 28-41



UNASSEMBLED PARTS

Steering Wheel Seat

Steering
Wheel

HH““\\\\\ (1) Washer )
Steering 17/32 x 1-3/16 x 12 Gauge
Wheel
Adapter (1) Knob @

Insert

Battery
—
| U0y
Steering 9 -
Boot Etee””,g o (2) Hex Bolts 1/4-20 x 3/4 (2) Keps Nut 1/4-20
xtension
Shaft
@ (= (1) Oil Drain Tube 2
(1) 5/16
Lock Washer

Slope Sheet

(1) Large Flat

Washer I
(1) Hex Bolt 5/16-18 x 4




ASSEMBLY

Your new tractor has been assembled at the factory with exception of those parts left unassembled for shipping purposes.
To ensure safe and proper operation of your tractor all parts and hardware you assemble must be tightened securely. Use

the correct tools as necessary to insure proper tightness.

TOOLS REQUIRED FOR ASSEMBLY

A socket wrench set will make assembly easier. Standard
wrench sizes are listed.

(1) 3/4" wrench Pliers
(2) 7/16" wrenches Tire pressure gauge
Utility knife

Whenright orlefthand is mentioned in this manual, it means
when you are in the operating position (seated behind the
steering wheel).

TO REMOVE TRACTOR FROM
CARTON

UNPACK CARTON
Remove all accessible loose parts and parts cartons
from carton.

* Cut along dashed lines on all four panels of carton.
Remove end panels and lay side panels flat.

»  Check for any additional loose parts or cartons and
remove.

BEFORE REMOVING TRACTOR FROM
SKID

ATTACH STEERING WHEEL (See Fig. 1)

ASSEMBLE EXTENSION SHAFT AND BOOT
+ Slide extension shaft onto lower steering shaft.

» Place tabs of steering boot over tab slots in dash and
push down to secure.

INSTALL STEERING WHEEL

« Position front wheels of the tractor so they are pointing
straight forward.

* Remove steering wheel adapter from steering wheel
and slide adapter onto steering shaft extension.

* Position steering wheel so cross bars are horizontal
(left to right) and slide inside boot and onto adapter.

* Assemble large flat washer, 5/16 lock washer, 5/16 hex
bolt and tighten securely.

* Snap steering wheel insert into center of steering
wheel.

* Remove protective materials from tractor hood and
grill.

IMPORTANT: CHECK FOR AND REMOVE ANY STAPLES IN
SKID THAT MAY PUNCTURE TIRES WHERE TRACTORIS TO
ROLL OFF SKID.

INSERT

5/16 HEX BOLT
S O 5/16 LOCK WASHER
LARGE FLAT WASHER

STEERING

WHEEL STEERING BOOT

ADAPTER EXTENSION SHAFT
AL
-l N
LOWER SN
STEERING
SHAFT o 3

INSTALL SEAT (See Fig. 2)

Adjust seat before tightening adjustment knob.

* Remove adjustment knob and flat washer securing
seat to cardboard packing and set aside for assembly
of seat to tractor.

* Pivotseatupwardandremove fromthe cardboard pack-
ing. Remove the cardboard packing and discard.

* Place seat on seat pan so head of shoulder bolt is
positioned over large slotted hole in pan.

* Push down on seat to engage shoulder bolt in slot and
pull seat towards rear of tractor.

* Pivot seat and pan forward and assemble adjustment
knob and flat washer loosely. Do not tighten.

*  Lower seat into operating position and sit on seat.

» Slide seat until a comfortable position is reached
which allows you to press clutch/brake pedal all the
way down.

*  Get off seat without moving its adjusted position.
* Raise seat and tighten adjustment knob securely.



ASSEMBLY

SEAT SHOULDER
BOLT

SEAT PAN

FLAT WASHER

ADJUSTMENT
KNOB

CONNECT BATTERY (See Figs. 3 and 4)

object to contact both terminals at the
same time. Before connecting battery,
remove metal bracelets, wristwatch
bands, rings, etc.

CAUTION: Do not short battery termi-
A nals by allowing a wrench or any other

Positive terminal must be connected
firstto prevent sparking fromaccidental
grounding.

Lift seat pan to raised position.

Remove terminal protective caps and discard.

If this battery is put into service after month and year
indicated on label (label located between terminals)
charge battery for minimum of one hour at 6-10 amps.
(See "BATTERY" in the Maintenance section of this
manual for charging instructions).

First connect RED battery cable to positive (+) terminal
with hex bolt and keps nut as shown. Tighten securely.
Slide terminal cover over terminal.

Connect BLACK grounding cable to negative (-) ter-
minal with remaining hex bolt and keps nut. Tighten
securely.

DISCARD TERMINAL

PROTECTIVE CAPS
KEPS
TERMINAL | NUT
COVER j = HEX BOLT

POSITIVE (RED) NEGATIVE (BLACK)
CABLE CABLE
FIG. 3

SEAT PAN

FIG. 4

NOTE: You may now roll or drive your tractor off the skid.
Follow the appropriate instruction below to remove the
tractor from the skid.

& WARNING: Before starting, read, understand and follow
all instructions in the Operation section of this manual. Be
sure tractor is in a well-ventilated area. Be sure the area in
front of tractor is clear of other people and objects.

TO ROLL TRACTOR OFF SKID (See Op-
eration section for location and function of
controls)

Press lift lever plunger and raise attachment lift lever
to its highest position.

* Release parking brake by depressing clutch/brake
pedal.

* Place freewheel control in "transmission disengaged
position" (See “TO TRANSPORT” in the Operation
section of this manual).

* Roll tractor forward off skid.

*  Removebandingholding the deflector shield up against
tractor.



ASSEMBLY

TO DRIVE TRACTOR OFF SKID (See Op-
eration section for location and function of
controls)

AWARNING: Before starting, read, understand and follow
all instructions in the Operation section of this manual. Be
sure tractor is in a well-ventilated area. Be sure the area in
front of tractor is clear of other people and objects.

* Be sure all the above assembly steps have been com-
pleted.

* Check engine oil level and fill fuel tank with gasoline.

* Place freewheel control in "transmission engaged"
position (see "TO TRANSPORT" in Operation section
of this manual).

» Siton seat in operating position, depress clutch/brake
pedal and set the parking brake.

*  Place motion control lever in neutral (N) position.

» Press lift lever plunger and raise attachment lift lever
to its highest position.

* Remove key from bag and start the engine (see "TO
START ENGINE" in the Operation section of this man-
ual). After engine has started, move throttle control to
idle (slow) position.

* Release parking brake.

+  Slowly move the motion controllever forward and slowly
drive tractor off skid.

*  Apply brake to stop tractor, set parking brake and place
motion control lever in neutral position.

* Turn ignition key to "STOP" position.

Continue with the instructions that follow.

CHECK TIRE PRESSURE

The tires on your tractor were overinflated at the factory
for shipping purposes. Correct tire pressure is important
for best cutting performance.

*  Reduce tire pressure to PSI shown on tires.

CHECK DECK LEVELNESS

For best cutting results, mower housing should be properly
leveled. See “TOLEVELMOWERHOUSING” inthe Service
and Adjustments section of this manual.

CHECK FOR PROPER POSITION OF ALL
BELTS

See the figures that are shown for replacing motion and
mower blade drive belts in the Service and Adjustments

section of this manual. Verify that the belts are routed
correctly.

CHECK BRAKE SYSTEM

Afteryoulearn howto operate your tractor, check to see that
the brake is operating properly. See “TO CHECK BRAKE”
in the Service and Adjustments section of this manual.

vCHECKLIST

BEFORE YOU OPERATE YOUR NEW TRACTOR, WE
WISH TOASSURE THAT YOU RECEIVE THE BEST PER-
FORMANCE AND SATISFACTION FROM THIS QUALITY
PRODUCT.

PLEASE REVIEW THE FOLLOWING CHECKLIST:

All assembly instructions have been completed.

No remaining loose parts in carton.

Battery is properly prepared and charged.

Seat is adjusted comfortably and tightened securely.
All tires are properly inflated. (For shipping purposes,
the tires were overinflated at the factory).

Be sure mower deck is properly leveled side-to-side/
front-to-rear for best cutting results. (Tires must be
properly inflated for leveling).

v Check mower and drive belts. Be sure they are routed
properly around pulleys and inside all belt keepers.

v Check wiring. See that all connections are still secure
and wires are properly clamped.

v Before driving tractor, be sure freewheel control is in
“transmission engaged” position (see “TO TRANS-
PORT” in the Operation section of this manual).

WHILE LEARNING HOW TO USE YOUR TRACTOR, PAY
EXTRA ATTENTION TO THE FOLLOWING IMPORTANT
ITEMS:

v Engine oil is at proper level.

v Fuel tank is filled with fresh, clean, regular unleaded
gasoline.

v Become familiar with all controls, their location and
function. Operate them before you start the engine.

v Be sure brake system is in safe operating condition.

v Be sure Operator Presence System and Reverse Op-
eration System (ROS) are working properly (See the
Operation and Maintenance sections in this manual).

v ltis important to purge the transmission before oper-
ating your tractor for the first time. Follow proper start-
ing and transmission purging instructions (See “TO
START ENGINE” and “PURGE TRANSMISSION” in
the Operation section of this manual).

AN NI NS

AN



OPERATION

These symbols may appear on your tractor or in literature supplied with the product. Learn and understand their mean-

ing.
) 3 )
R N H L [N @ =
REVERSE NEUTRAL HIGH LOW CHOKE FAST SLOW

= IGNITION SWITCH

H &G ® o E

ENGINE OFF  REVERSE ENGINEON ENGINE START  PARKING BRAKE  MOWER HEIGHT =~ MOWER LIFT
OPERATION
SYSTEM (ROS)

N - -
=0 ¥ 1 eothr e

LIGHTSON  FUEL BATTERY  REVERSE FORWARD CRUISE CONTROL C'—”L‘I"E"I')’EEAKE
¥* K : ;
ATTACHMENT ATTACHMENT DANGER, KEEP HANDS
CLUTCH DISENGAGED CLUTCH ENGAGED AND FEET AWAY KEEP AREA CLEAR SLOPE HAZARDS

(SEE SAFETY RULES SECTION)

DANGER indicates a hazard which, if not avoided,
will result in death or serious injury.

A WARNING indicates a hazard which, if not avoided,

could result in death or serious injury.

FREE WHEEL
(Automatic Models only)

CAUTION indicates a hazard which, if not avoided,
might result in minor or moderate injury.

indicates a situation that could result in damage
to the tractor and/or engine.

A CAUTION when used without the alert symbol,

Failure to follow instructions

could result in serious injury or HOT SURFACES indicates a hazard which,

if not avoided, could result in death, serious injury

death. The safety alert symbol il - ror property damage
is used to identify safety inform- |
ation about hazards which can /44 FIRE indicates a hazard which, if not avoided,

¢ could result in death, serious injury and/or

result in death, serious injury
property damage.

and/or property damage.



OPERATION

KNOW YOUR TRACTOR

READ THIS OWNER'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR TRACTOR

Compare the illustrations with your tractor to familiarize yourself with the locations of various controls and adjustments.

Save this manual for future reference.

ATTACHMENT

LIGHT SWITCH
// //
7/
THROTTLE/CHOKE ./
CONTROL I s Q
EIN
! <
\
CLUTCH/BRAKE Wod
PEDAL BN

IGNITION
CLUTCH LEVER  qwiTcH

ROS "ON"
POSITION

N LIFT LEVER
N PLUNGER

iy ATTACHMENT
Sl LIFT LEVER

o HEIGHT
- ADJUSTMENT
i O INDICATOR

©

FREE WHEEL
CONTROL

PARKING
BRAKE

MOTION
CONTROL

LEVER

02838_LSW

FIG.5

Our tractors conform to the applicable safety standards of the American National Standards Institute.

ATTACHMENT CLUTCH LEVER - Used to engage the
mower blades, or other attachments mounted to your
tractor.

ATTACHMENT LIFT LEVER - Used to raise and lower
the mower deck or other attachments mounted to your
tractor.

CLUTCH/BRAKE PEDAL - Used for declutching and brak-
ing the tractor and starting the engine.

FREEWHEEL CONTROL - Disengages transmission for
pushing or slowly towing the tractor with the engine off.
IGNITION SWITCH - Used for starting and stopping the
engine.

10

LIFT LEVER PLUNGER - Used to release attachment lift
lever when changing its position.

LIGHT SWITCH - Turns the headlights on and off.
MOTION CONTROL LEVER - Selects the speed and
direction of tractor.

PARKING BRAKE - Locks clutch/brake pedal into the
brake position.

REVERSE OPERATION SYSTEM (ROS) “ON” POSI-
TION - Allows operation of mower deck or other powered
attachment while in reverse.

THROTTLE/CHOKE CONTROL - Used for starting and
controling engine speed.



OPERATION

WEAR YOUR

FORESIGHT IS BETTER
THAN NO SIGHT

The operation of any tractor can result in foreign objects thrown into the eyes, which can
result in severe eye damage. Always wear safety glasses or eye shields while operating
your tractor or performing any adjustments or repairs. We recommend a wide vision safety
mask over spectacles or standard safety glasses.

HOW TO USE YOUR TRACTOR
TO SET PARKING BRAKE (See Fig. 6)

Your tractor is equipped with an operator presence sens-
ing switch. When engine is running, any attempt by the
operator to leave the seat without first setting the parking
brake will shut off the engine.

»  Depress clutch/brake pedal into full “BRAKE” position
and hold.

*  Place parking brake lever in “ENGAGED” position and
release pressure from clutch/brake pedal. Pedal should
remain in “BRAKE” position. Make sure parking brake
will hold tractor secure.

ATTACHMENT
CLUTCH LEVER

THROTTLE/CHOKE "ENGAGED"
CONTROL POSITION
IGNITION KEY

"DISENGAGED"
POSITION
"BRAKE" "™ PARKING BRAKE
POSITION "ENGAGED"

POSITION

—

yJ»—‘(R

CLUTCH/BRAKE PEDAL
"DRIVE" POSITION

MOTION CONTRO
LEVER

PARKING BRAKE

"DISENGAGED" POSITION

FIG. 6

STOPPING (See Fig. 6)

MOWER BLADES -

« To stop mower blades,move attachment clutch lever
to “DISENGAGED” position.

GROUND DRIVE -

» To stop ground drive, depress clutch/brake pedal into
full “BRAKE” position.

*  Move motion control lever to neutral (N) position.

ENGINE -

*  Move throttle control between half and full speed (fast)
position.

NOTE: Failure to move throttle control between half and
full speed (fast) position, before stopping may cause engine
to “backfire”.

* Turn ignition key to “STOP” position and remove key.
Always remove key when leaving tractor to prevent
unauthorized use.

* Never use choke to stop engine.

IMPORTANT: LEAVING THE IGNITION SWITCH IN ANY
POSITION OTHER THAN "STOP" WILL CAUSE THE BATTERY
TO BE DISCHARGED, (DEAD).

11

NOTE: Under certain conditions when tractor is standing
idle with the engine running, hot engine exhaust gases may
cause “browning” of grass. To eliminate this possibility, al-
ways stop engine when stopping tractor on grass areas.

A

TO USE THROTTLE CONTROL (See Fig. 6)

Always operate engine at full speed (fast).

»  Operating engine at less than full speed (fast) reduces
the engine's operating efficiency.

*  Full speed (fast) offers the best mower performance.

CAUTION: Always stop tractor com-
pletely, as described above, before leav-
ing the operator's position; to empty
grass catcher, etc.

TO MOVE FORWARD AND BACKWARD

(See Fig. 6)

The direction and speed of movement is controlled by the

motion control lever.

«  Start tractor with motion control lever in neutral (N)
position.

* Release parking brake.

+  Slowly move motion control lever to desired position.

TO ADJUST MOWER CUTTING HEIGHT
(See Fig. 6)

The position of the attachment lift lever determines the
cutting height.

»  Grasp lift lever.

*  Press plunger with thumb and move lever to desired
position.

The cutting height range is approximately 1-1/2 to 4".

The heights are measured from the ground to the blade tip

withthe engine notrunning. These heights are approximate

and may vary depending upon soil conditions, height of
grass and types of grass being mowed.

* Theaverage lawn should be cutto approximately 2-1/2
inches during the cool season and to over 3 inches
during hot months. For healthier and better looking
lawns, mow often and after moderate growth.

* For best cutting performance, grass over 6 inches
in height should be mowed twice. Make the first cut
relatively high; the second to desired height.



OPERATION

TO OPERATE MOWER (See Fig. 7)

Your tractor is equipped with an operator presence sensing
switch. Any attempt by the operator to leave the seat with
the engine running and the attachment clutch engaged
will shut off the engine. You must remain fully and centrally
positioned in the seat to prevent the engine from hesitating
or cutting off when operating your equipment on rough,
rolling terrain or hills.

»  Select desired height of cut.

« Start mower blades by engaging attachment clutch
control.

« TO STOP MOWER BLADES - disengage attachment
clutch control.

CAUTION: Do not operate the mower
without either the entire grass catcher,
on mowers so equipped, orthe deflector
shield in place.

"ENGAGED" POSITION

ATTACHMENT
LIFT LEVER
HIGH POSITION

ATTACHMENT
CLUTCH LEVER
"DISENGAGED"
POSITION

DEFLECTOR
SHIELD

FIG. 7

TO OPERATE ON HILLS

A

* Choose the slowest speed before starting up or down
hills.

*  Avoid stopping or changing speed on hills.

» If stopping is absolutely necessary, push clutch/brake
pedal quickly to brake position and engage parking
brake.

*  Move motion control lever to neutral (N) position.

IMPORTANT: THE MOTION CONTROL LEVERDOES NOT
RETURN TO NEUTRAL (N) POSITION WHEN THE CLUTCH/
BRAKE PEDAL IS DEPRESSED.

» Torestart movement, slowly release parking brake and
clutch/brake pedal.

* Slowly move motion control lever to slowest setting.
*  Make all turns slowly.

WARNING: Do not drive up or down
hills with slopes greater than 15° and
do not drive across any slope.

12

TO TRANSPORT (See Figs. 5 and 8)

When pushing or towing your tractor, be sure to disengage
transmission by placing freewheel control in freewheeling
position. Free wheel control is located at the rear drawbar
of tractor.

* Raiseattachmentliftto highest position with attachment
lift control.

*  Pull freewheel control out and down into the slot and
release so it is held in the disengaged position.

* Do not push or tow tractor at more than two (2)
MPH.

» To reengage transmission, reverse above procedure.

NOTE: To protect hood from damage when transporting
your tractor on a truck or a trailer, be sure hood is closed
and secured to tractor. Use an appropriate means of tying
hood to tractor (rope, cord, etc.).

Transmission Engaged

?
Hg—
9

Transmission Disengaged

FIG. 8

TOWING CARTS AND OTHER ATTACHMENTS

Tow only the attachments that are recommended by and
comply with specifications of the manufacturer of your trac-
tor. Use common sense when towing. Too heavy of a load,
while on a slope, is dangerous. Tires can lose traction with
the ground and cause you to lose control of your tractor.

BEFORE STARTING THE ENGINE
CHECK ENGINE OIL LEVEL

The engine in your tractor has been shipped, from the
factory, already filled with summer weight oil.

*  Check engine oil with tractor on level ground.

*  Pullup and remove oil fill cap/dipstick; wipe oil off. Re-
insert the dipstick into the tube and push down firmly
into place. Remove and read oil level. If necessary,
add oil until “FULL mark on dipstick is reached. Do
not overfill.

» For cold weather operation you should change oil for
easier starting (See “OIL VISCOSITY CHART” in the
Maintenance section of this manual).

* To change engine oil, see the Maintenance section in
this manual.



OPERATION

ADD GASOLINE

Fill fuel tank to bottom of filler neck. Do not overfill.
Use fresh, clean, regular unleaded gasoline with a
minimum of 87 octane. (Use of leaded gasoline will
increase carbon and lead oxide deposits and reduce
valve life). Do not mix oil with gasoline. Purchase fuel
in quantities that can be used within 30 days to assure
fuel freshness.

A

IMPORTANT: WHEN OPERATING IN TEMPERATURES
BELOW32°F(0°C), USE FRESH, CLEAN WINTER GRADE
GASOLINE TO HELP INSURE GOOD COLD WEATHER
STARTING.

CAUTION: Wipe off any spilled oil or
fuel. Do not store, spill or use gasoline
near an open flame.

CAUTION: Alcohol blended fuels (called gasohol or
using ethanol or methanol) can attract moisture which
leads to separation and formation of acids during
storage. Acidic gas can damage the fuel system of
anengine whilein storage. Toavoid engine problems,
the fuel system should be emptied before storage
of 30 days or longer. Drain the gas tank, start the
engine and letit run until the fuel lines and carburetor
are empty. Use fresh fuel next season. See Storage
Instructions for additional information. Never use
engine or carburetor cleaner products in the fuel
tank or permanent damage may occur.

TO START ENGINE (See Fig. 5)

When starting the engine for the first time or if the engine

has run out of fuel, it will take extra cranking time to move

fuel from the tank to the engine.

*  Besurefreewheel controlisinthe transmission engaged
position.

» Siton seat in operating position, depress clutch/brake
pedal and set parking brake.

* Place motion control lever in neutral (N) position.
* Move attachment clutch to “DISENGAGED” position.
*  Move throttle control to choke position.

NOTE: Before starting, read the warm and cold starting
procedures below.

* Insertkeyintoignitionandturnkey clockwiseto “START”
position and release key as soon as engine starts.
Do not run starter continuously for more than fifteen
seconds per minute. If the engine does not start after
several attempts, move throttle control to fast position,
wait a few minutes and try again. If engine still does
not start, move the throttle control back to the choke
position and retry.

WARM WEATHER STARTING (50° F and above)

* When engine starts, move the throttle control to the
fast position.

» The attachments and ground drive can now be used. If
the engine does not accept the load, restart the engine
and allow it to warm up for one minute using the choke
as described above.

13

COLD WEATHER STARTING ( 50° F and below)

* When engine starts, allow engine to run with the
throttle control in the choke position until the engine
runs roughly, then move throttle control to fast posi-
tion. This may require an engine warm-up period from
several seconds to several minutes, depending on the
temperature.

AUTOMATIC TRANSMISSION WARM UP

»  Beforedrivingthe unitin cold weather, the transmission
should be warmed up as follows:

* Be sure the tractor is on level ground.

* Place the motion control lever in neutral.
Release the parking brake and let the clutch/brake
slowly return to operating position.

* Allowone minute for transmissionto warm up. This
can be done during the engine warm up period.

* The attachments can also be used during the engine
warm-up period afterthe transmission has been warmed
up.

NOTE: If at a high altitude (above 3000 feet) or in cold

temperatures (below 32 F) the carburetor fuel mixture may

need to be adjusted for best engine performance. See “TO

ADJUST CARBURETOR” in the Service and Adjustments

section of this manual.

PURGE TRANSMISSION

CAUTION: Never engage or disengage
freewheel lever while the engine is run-

ning.

To ensure proper operation and performance, it is recom-

mended that the transmission be purged before operating

tractor for the first time. This procedure will remove any
trapped air inside the transmission which may have de-
veloped during shipping of your tractor.

IMPORTANT: SHOULD YOUR TRANSMISSION REQUIRE

REMOVAL FOR SERVICE OR REPLACEMENT, IT SHOULD

BE PURGED AFTER REINSTALLATION BEFORE OPERATING

THE TRACTOR.

1. Place tractor safely on a level surface - that is clear
and open - with engine off and parking brake set.

2. Disengage transmission by placing freewheel control
infreewheeling position (See “TO TRANSPORT” inthis
section of manual).

3. Sitting in the tractor seat, start engine. After the engine
is running, move throttle control to slow position. With
motion control lever in neutral (N) position, slowly dis-
engage clutch/brake pedal.

CAUTION: At any time, during step 4,
there may be movement of the drive
wheels.




OPERATION

Yo

Move motion control lever to full forward position and
hold for five (5) seconds. Move lever to full reverse
position and hold for five (5) seconds. Repeat this
procedure three (3) times.

Move motion control lever to neutral (N) position. Shut-
off engine and set parking brake.

Engage transmission by placing freewheel control in
engaged position (See “TO TRANSPORT” in this sec-
tion of manual).

Sitting inthe tractor seat, start engine. After the engine
is running, move throttle control to half (1/2) speed.
With motion control lever in neutral (N) position, slowly
disengage clutch/brake pedal.

Slowly move motion control lever forward, after the
tractor moves approximately five (5) feet, slowly move
motion control lever to reverse position. After the trac-
tor moves approximately five (5) feet return the mo-
tion control lever to the neutral (N) position. Repeat
this procedure with the motion control lever three (3)
times.

ur transmission is now purged and now ready for normal

operation.

OWING TIPS
Mower should be properly leveled for best mowing per-
formance. See “TO LEVEL MOWERHOUSING” inthe
Service and Adjustments section of this manual.

The left hand side of mower should be used for trim-
ming.

Drive so that clippings are discharged onto the area
that has been cut. Have the cut area to the right of the
machine. This will result in a more even distribution of
clippings and more uniform cutting.

When mowing large areas, start by turningto therightso
that clippings will discharge away from shrubs, fences,
driveways, etc. After one or two rounds, mow in the
opposite direction making left hand turns until finished
(See Fig. 9).

14

00272

FIG. 9

If grass is extremely tall, it should be mowed twice to
reduce load and possible fire hazard from dried clip-
pings. Make first cut relatively high; the second to the
desired height.

Do not mow grass when it is wet. Wet grass will plug
mower and leave undesirable clumps. Allow grass to
dry before mowing.

Always operate engine at full throttle when mow-
ing to assure better mowing performance and proper
discharge of material. Regulate ground speed by se-
lecting a low enough gear to give the mower cutting
performance as well as the quality of cut desired.
When operating attachments, select a ground speed
that will suit the terrain and give best performance of
the attachment being used.



MAINTENANCE

BEFORE

MAINTENANCE
SCHEDULE

USE

EVERY
EACH 8
HOURS

EVERY EVERY EVERY
100

HOURS

EVERY
SEASON

BEFORE
STORAGE

HOURS HOURS

Check Brake Operation

Check Tire Pressure

Check Operator Presence & ROS Systems|

ANAL

Check for Loose Fasteners

A\

Check/Replace Mower Blades

Vs

Lubrication Chart

AN

Check Battery Level

Jo-HO>IT-H

Clean Battery and Terminals

<

Check Transaxle Cooling

KRR

Check Mower Levelness

Check V-Belts

Check Engine Qil Level

Change Engine Oil (with oil filter)

¢1 ,2

Change Engine Oil (without oil filter)

A

V1 ,2

Clean Air Filter

V-

Clean Air Screen

v

Inspect Muffler/Spark Arrester

Replace Oil Filter (If equipped)

vi:

mZ—0OZm

Clean Engine Cooling Fins

v

Replace Spark Plug

v v

Replace Air Filter Paper Cartridge

V-

Replace Fuel Filter

2°S0Y 210}0R.}-40S Jurew

v

1 - Change more often when operating under a heavy load or
in high ambient temperatures.

2 - Service more often when operating in dirty or dusty conditions.

GENERAL RECOMMENDATIONS

The warranty on this tractor does not cover items that have
been subjectedto operator abuse or negligence. Toreceive
full value from the warranty, operator must maintain tractor
as instructed in this manual.

Some adjustments will need to be made periodically to
properly maintain your tractor.

At least once a season, check to see if you should make
any of the adjustments described in the Service and
Adjustments section of this manual.

» At least once a year you should replace the spark plug,
clean or replace air filter, and check blades and belts
for wear. A new spark plug and clean air filter assure
proper air-fuel mixture and help your engine run better
and last longer.

BEFORE EACH USE
Check engine oil level.
e Check brake operation.
e Check tire pressure.
»  Check operator presence and
ROS systems for proper operation.
e Check for loose fasteners.

15

3 - Replace blades more often when mowing in sandy soil.
4 - Not required if equipped with maintenance-free battery.

LUBRICATION CHART

(DSPINDLE (DSPINDLE
ZERK  --
3 ) ZERK
T | A
o fpeeeeeeE :
OFRONT WHEEL ™+ ;| 1 | OFRONT WHEEL

BEARING ZERK v BEARING ZERK

(QENGINE

_____________‘
pmmmm
Nemmm———ee

SRR

DOGENERAL PURPOSE GREASE
(QREFER TO MAINTENANCE “ENGINE” SECTION

IMPORTANT: DO NOT OIL OR GREASE THE PIVOT POINTS WHICH
HAVE SPECIAL NYLON BEARINGS. VISCOUS LUBRICANTS WILL
ATTRACT DUST AND DIRT THAT WILL SHORTEN THE LIFE OF
THE SELF-LUBRICATING BEARINGS. IF YOU FEEL THEY MUST
BE LUBRICATED, USE ONLY A DRY, POWDERED GRAPHITE TYPE
LUBRICANT SPARINGLY.



MAINTENANCE

TRACTOR

Always observe safety rules when performing any main-
tenance.

BRAKE OPERATION

If tractor requires more than five (5) feet to stop at highest
speed in highest gear on a level, dry concrete or paved
surface, then brake must be checked and adjusted. (See
“TO ADJUST BRAKE” in the Service and Adjustments
section of this manual).

TIRES
*  Maintain proper air pressureinalltires (See “PRODUCT
SPECIFICATIONS” section of this manual).

» Keeptires free of gasoline, oil, or insect control chemi-
cals which can harm rubber.

* Avoid stumps, stones, deep ruts, sharp objects and
other hazards that may cause tire damage.

NOTE: To seal tire punctures and prevent flat tires due to
slow leaks, tire sealant may be purchased from your local
parts dealer. Tire sealant also prevents tire dry rot and
corrosion.

OPERATOR PRESENCE SYSTEM AND REVERSE OP-
ERATION SYSTEM (ROS)

Be sure operator presence and reverse operation systems
are working properly. If your tractor does not function as
described, repair the problem immediately.

* The engine should not start unless the brake pedal is
fully depressed, and the attachment clutch control is
in the disengaged position.

CHECK OPERATOR PRESENCE SYSTEM
Whenthe engineis running, any attempt by the operator
to leave the seat without first setting the parking brake
should shut off the engine.

*  When the engine is running and the attachment clutch
is engaged, any attempt by the operator to leave the
seat should shut off the engine.

* The attachment clutch should never operate unless
the operator is in the seat.

CHECK REVERSE OPERATION (ROS) SYSTEM
When the engine is running with the ignition switch in
the engine "ON" position and the attachment clutch
engaged, any attempt by the operator to shift into
reverse should shut off the engine.

*  When the engine is running with the ignition switch in
the ROS "ON" position and the attachment clutch en-
gaged, any attempt by the operator to shift into reverse
should NOT shut off the engine.

ROS "ON" POSITION ENGINE "ON" POSITION

(NORMAL OPERATING)

0
3)

16

BLADE CARE

For bestresults mower blades must be keptsharp. Replace
bent or damaged blades.

CAUTION: Useonlyareplacementblade
approved by the manufacturer of your
tractor. Using a blade not approved
by the manufacturer of your tractor is
hazardous, could damage your tractor
and void your warranty.

BLADE REMOVAL (See Fig. 10)

* Raise mower to highest position to allow access to
blades.

NOTE: Protect your hands with gloves and/or wrap blade

with heavy cloth.

* Remove blade bolt by turning counterclockwise.

* Install new blade with stamped "THIS SIDE UP" facing
deck and mandrel assembly.

IMPORTANT: To ensure proper assembly, center hole in

blade must align with star on mandrel assembly.

» Install and tighten blade bolt securely (45-55 Ft. Lbs.
torque).

IMPORTANT: Special blade bolt is heat treated.

STAR

BLADE

\ MANDREL
ASSEMBLY

FIG. 10

TO SHARPEN BLADE (See Fig. 11)

NOTE: We do not recommend sharpening blade - but if
you do, be sure the blade is balanced.

Care should be taken to keep the blade balanced. An un-
balanced blade will cause excessive vibration and eventual
damage to mower and engine.

* The blade can be sharpened with a file or on a grind-
ing wheel. Do not attempt to sharpen while on the
mower.

» To check blade balance, you will need a 5/8" diameter
steel bolt, pin, or a cone balancer. (When using a
cone balancer, follow the instructions supplied with
balancer).

NOTE: Do not use a nail for balancing blade. The lobes of
the center hole may appear to be centered, but are not.

» Slide blade onto an unthreaded portion of the steel bolt
or pin and hold the bolt or pin parallel with the ground.
If blade is balanced, it should remain in a horizontal
position. If either end of the blade moves downward,
sharpen the heavy end until the blade is balanced.



MAINTENANCE

CENTER HOLE

BATTERY

Your tractor has a battery charging systemwhich is sufficient
for normal use. However, periodic charging of the battery
with an automotive charger will extend its life.

* Keep battery and terminals clean.

* Keep battery bolts tight.

*  Keep small vent holes open.

* Recharge at 6-10 amperes for 1 hour.

NOTE: The original equipment battery on your tractor is
maintenance free. Do not attempt to open or remove caps
or covers. Adding or checking level of electrolyte is not
necessary.

TO CLEAN BATTERY AND TERMINALS

Corrosion and dirt on the battery and terminals can cause

the battery to “leak” power.

» Disconnect BLACK battery cable first then RED bat-
tery cable and remove battery from tractor.

* Rinse the battery with plain water and dry.

* Cleanterminals and battery cable ends with wire brush
until bright.

* Coat terminals with grease or petroleum jelly.

* Reinstall battery (See “CONNECT BATTERY” in the
Assembly section of this manual).

V-BELTS

Check V-belts for deterioration and wear after 100 hours
of operation and replace if necessary. The belts are not
adjustable. Replace belts if they begin to slip from wear.

TRANSAXLE COOLING

The transmission fan and cooling fins should be kept clean
to assure proper cooling.

Do not attempt to clean fan or transmission while engine
is running or while the transmission is hot. To prevent pos-
sible damage to seals, do not use high pressure water or
steam to clean transaxle.

* Inspect cooling fan to be sure fan blades are intact and
clean.

* Inspect cooling fins for dirt, grass clippings and other
materials. To prevent damage to seals, do not use
compressed air or high pressure sprayer to clean cool-
ing fins.

17

TRANSAXLE PUMP FLUID

The transaxle was sealed at the factory and fluid mainte-
nance is not required for the life of the transaxle. Should
the transaxle ever leak or require servicing, contact your
nearest authorized service center/department.

ENGINE

LUBRICATION

Only use high quality detergent oil rated with API service
classification SG-SL. Select the oil’s SAE viscosity grade
according to your expected operating temperature.

SAE VISCOSITY GRADES

"

F -20 0 30 32 40 60 80 100

C -30 -20 -10 0 10 20 30 40
TEMPERATURE RANGE ANTICIPATED BEFORE NEXT OIL CHANGE

oil_visc_chart4_e

FIG. 12

Change the oil after every 50 hours of operation or at least
once a year if the tractor is not used for 50 hours in one
year.

Check the crankcase oil level before starting the engine
and after each eight (8) hours of operation.

TO CHANGE ENGINE OIL (See Figs. 12 and 13)

Determine temperature range expected before oil change.

All oil must meet API service classification SG-SL.

* Be sure tractor is on level surface.

*  Oil will drain more freely when warm.

» Catch oil in a suitable container.

*  Remove oil fill cap/dipstick. Be careful not to allow dirt
to enter the engine when changing oil.

*  Remove yellow cap from end of drain valve and install
the drain tube onto the fitting.

OIL DRAIN VALVE

CLOSED
AND

LOCKED
POSITION

YELLOW
CAP

FIG. 13

* Unlock drain valve by pushing inward and turning
counterclockwise.

* To open, pull out on the drain valve.



MAINTENANCE

» After oil has drained completely, close and lock the
drain valve by pushing inward and turning clockwise
until the pin is in the locked position as shown.

* Remove the drain tube and replace the cap onto to
the bottom fitting of the drain valve.

»  Refill engine with oil through oil fill dipstick tube. Pour
slowly. Do not overfill. For approximate capacity see
“‘PRODUCT SPECIFICATIONS” section of this man-
ual.

» Use gauge on oil fill cap/dipstick for checking level.
For accurate reading, insert dipstick into the tube and
push down firmly into place before removing. Keep oil
up to, but not over, the “FULL’ line on dipstick. Push
dipstick down firmly into the tube when finished.

CLEAN AIR SCREEN

Air screen must be kept free of dirt and chaff to prevent
engine damage from overheating. Clean with a wire brush
or compressed air to remove dirt and stubborn dried gum
fibers.

CLEAN AIR INTAKE/COOLING AREAS

To insure proper cooling, make sure the grass screen,
cooling fins, and other external surfaces of the engine are
kept clean at all times.

Every 100 hours of operation (more often under extremely
dusty, dirty conditions), remove the blower housing and
other cooling shrouds. Clean the cooling fins and external
surfaces as necessary. Make sure the cooling shrouds
are reinstalled.

NOTE: Operatingthe engine with a blocked grass screen,
dirty or plugged cooling fins, and/or cooling shrouds re-
moved will cause engine damage due to overheating.

AIR FILTER

Your engine will not run properly using a dirty air filter.
Service air cleaner more often under dusty conditions.
See Engine Manual.

ENGINE OIL FILTER

Replace the engine oil filter every season or every other oil
change if the tractor is used more than 100 hours in one
year. See engine manual.

18

MUFFLER

Inspect and replace corroded muffler and spark arrester (if
equipped) as it could create a fire hazard and/or damage.

SPARK PLUGS

Replace spark plugs atthe beginning of each mowing season
orafterevery 100 hours of operation, whichever occursfirst.
Spark plug type and gap setting are shown in “PRODUCT
SPECIFICATIONS” section of this manual.

IN-LINE FUEL FILTER (See Fig. 14)

The fuel filter should be replaced once each season. If fuel

filter becomes clogged, obstructing fuel flow to carburetor,

replacement is required.

»  With engine cool, remove filter and plug fuel line sec-
tions.

* Place new fuel filter in position in fuel line with arrow
pointing towards carburetor.

* Be sure there are no fuel line leaks and clamps are
properly positioned.

* Immediately wipe up any spilled gasoline.

CLAMP

CLAMP

FUEL
FILTER

CLEANING

Clean engine, battery, seat, finish, etc. of all foreign
matter.

*  Keep finished surfaces and wheels free of all gasoline,
oil, etc.

* Protect painted surfaces with automotive type wax.

We do not recommend using a garden hose or pressure
washer to clean your tractor unless the engine and trans-
mission are covered to keep water out. Water in engine or
transmission will shorten the useful life of your tractor. Use
compressed air or a leaf blower to remove grass, leaves
and trash from tractor and mower.



SERVICE AND ADJUSTMENTS

MENTS:

» Depress clutch/brake pedal fully and set parking brake.

* Place motion control lever in neutral (N) position.

* Place attachment clutch in “DISENGAGED” position.

* Turn ignition key to “STOP” and remove key.

» Make sure the blades and all moving parts have completely stopped.

- Disconnect spark plug wire from spark plug and place wire where it cannot come in con-

g WARNING: TO AVOID SERIOUS INJURY, BEFORE PERFORMING ANY SERVICE OR ADJUST-

tact with plug.

TRACTOR
TO REMOVE MOWER (See Fig. 15)

Mower will be easier to remove from the right side of trac-
tor.

Place attachment clutch in “DISENGAGED” position.

Move attachment lift lever forward to lower mower to
its lowest position.

Roll belt off engine pulley.

Remove smallretainer spring, and remove clutch spring
off pulley bolt.

Remove large retainer spring, slide collar off and push
housing guide out of bracket.

Disconnect anti-swaybar from chassis bracket by re-
moving retainer spring.

Disconnect suspension arms from rear deck brackets
by removing retainer springs.

Disconnect front links from deck by removing retainer
springs.

Raise lift lever to raise suspension arms. Slide mower
out from under tractor.

IMPORTANT: IFANATTACHMENT OTHER THAN THE MOWER
DECK IS TO BE MOUNTED ON THE TRACTOR, REMOVE
THE FRONT LINKS AND HOOK THE CLUTCH SPRING INTO
SQUARE HOLE IN FRAME.

TO INSTALL MOWER (See Fig. 15)

Raise attachment lift lever to its highest position.

Slide mower under tractor with deflector shield to right
side of tractor.

Lower lift lever to its lowest position.

Connect front links to mower deck and secure with
retainer springs..

Connect suspension arms to rear deck brackets and
secure with retainer springs.

Connect anti-swaybar to chassis bracket and secure
with retainer spring.

Push clutch cable housing guide into bracket, slide col-
lar onto guide and secure with large retainer spring.

Place flat washer and clutch spring on idler pulley bolt
and secure with small retainer spring.

Make sure belt is inside the belt keeper at the idler and
on both sides of the wire belt keeper as shown.

Install belt onto engine pulley.

IMPORTANT: CHECK BELT FOR PROPER ROUTING IN ALL
MOWER PULLEY GROOVES.

SMALL RETAINER SPRING
FLAT WASHER

CLUTCH SPRING

BELT KEEPER

RETAINER SPRING
ANTI-SWAY BAR

COLLAR

HOUSING GUIDE

BRACKET
RETAINER

SPRING CLUTCH SPRING

WIRE BELT KEEPER

SUSPENSION ARMS

ENGINE PULLEY
FRONT LINK

RETAINER SPRINGS
(BOTH SIDES)

DEFLECTOR SHIELD

FIG. 15

19



SERVICE AND ADJUSTMENTS

TO LEVEL MOWER HOUSING

Adjust the mower while tractor is parked on level ground
or driveway. Make sure tires are properly inflated (See
“PRODUCT SPECIFICATIONS” section of this manual). If
tires are over or underinflated, you will not properly adjust
your mower.

SIDE-TO-SIDE ADJUSTMENT (See Figs. 16 and 17)

* Raise mower to its highest position.

«  Atthe midpoint of both sides of mower, measure height
from bottom edge of mower to ground. Distance ‘A’
on both sides of mower should be the same or within
1/4" of each other.

* If adjustment is necessary, make adjustment on one
side of mower only.

+ To raise one side of mower, tighten lift link adjustment
nut on that side.

+ To lower one side of mower, loosen lift link adjustment
nut on that side.

NOTE: Threefullturns of adjustment nut willchange mower
height about 1/8".

* Recheck measurements after adjusting.

BOTTOM EDGE
OF MOWER
TO GROUND

BOTTOM EDGE OF
MOWER
TO GROUND

A_I_ .\

00598

GROUND LINE

FIG. 16

A

LIFT LINK ADJUSTMENT NUT

FIG. 17

FRONT-TO-BACK ADJUSTMENT (See Figs. 18 and 19)

IMPORTANT: DECK MUST BE LEVEL SIDE-TO-SIDE. IF THE
FOLLOWING FRONT-TO-BACKADJUSTMENT ISNECESSARY,
BE SURE TO ADJUST BOTH FRONT LINKS EQUALLY SO
MOWER WILL STAY LEVEL SIDE-TO-SIDE.

To obtain the best cutting results, the mower housing

should be adjusted so that the front is approximately 1/8"

to 1/2" lower than the rear when the mower is in its high-

est position.

Checkadjustmentonright side of tractor. Measure distance

“D” directly in front and behind the mandrel at bottom edge

of mower housing as shown.

» Before making any necessary adjustments, check that
both front links are equal in length.

« Iflinks are not equal in length, adjust one link to same
length as other link.

* To lower front of mower loosen nut “E” on both front
links an equal number of turns.

*  Whendistance “D”is 1/8"to 1/2" lower at front thanrear,
tighten nuts “F” against trunnion on both front links.

SUSPENSION ARM

¥

20

* To raise front of mower, loosen nut “F” from trunnion
on both front links. Tighten nut “E” on both front links
an equal number of turns. The two front links must
remain equal in length.

*  Whendistance “D”is 1/8"to 1/2" lower atfrontthanrear,
tighten nut “F” against trunnion on both front links.

* Recheck side-to-side adjustment.

MANDREL

NUT "F" NUT "E"

TRUNNION

FRONT LINKS

FIG.19

TO REPLACE MOWER BLADE DRIVE BELT
(See Fig. 20)

The mower blade drive belt may be replaced without tools.
Park the tractor on level surface. Engage parking brake.

BELT REMOVAL -

*  Place attachment clutch in “DISENGAGED” position.

*  Move attachment lift lever forward to lower mower to
its lowest position.

* Roll belt off engine pulley.

*  Work belt off both mandrel pulleys and idler pulleys.

e Pull belt away from mower.

BELT INSTALLATION -

*  Work new belt around both mandrel pulleys and idler
pulleys.

* Install new belt into engine pulley groove.

* Make sure beltis inside the belt keeper at the idler and
on both sides of the wire belt keeper as shown.

IMPORTANT: CHECK BELT FOR PROPER ROUTING IN ALL
MOWER PULLEY GROOVES.



SERVICE AND ADJUSTMENTS

WIRE BELT KEEPER

BELT KEEPER

MANDREL
PULLEY

ENGINE
PULLEY

PULLEYS

MANDREL” |
PULLEY

FIG. 20

TO CHECK AND ADJUST BRAKE (See Fig. 21)

Your tractor is equipped with an adjustable brake system
which is mounted on the right side of the transaxle.

If tractor requires more than five (5) feet to stop at highest
speed in highest gear on a level, dry concrete or paved
surface, then brake must be checked and adjusted.

TO CHECK BRAKE

» Park tractor on a level, dry concrete or paved surface,
depress clutch/brake pedal all the way down and en-
gage parking brake.

« Disengage transmission by placing freewhel control
in “transmission disengaged” position. Pull freewheel
control out and into the slot and release so it is held in
the disengaged position.

The rear wheels mustlock and skid when you try to manually
push the tractor forward. If the rear wheels rotate, the brake
needs to be adjusted or the pads need to be replaced.

TO ADJUST BRAKE

* Depress clutch/brake pedal all the way down and en-
gage parking brake.

* Measure distance between brake operating arm and
nut “A’ on brake rod.

» If distance is other than 1-9/16", loosen jam nut and
turn nut “A’ until distance becomes 1-9/16". Retighten
jam nut against nut ‘A’

* Engage transmission by placing freewheel control in
“tfransmission engaged” position.

* Roadtesttractor for proper stopping distance as stated
above. Readjust if necessary. If stopping distance is
still greater than five (5) feet in highest gear, further
maintenance is necessary. Replace brake pads or
contact a qualified service center.

21

WITH PARKING BRAKE “ENGAGED”
NUT “A”

OPERATING
ARM

DO NOT TOUCH THIS NUT. IF FURTHER BRAKE ADJUSTMENT
IS NECESSARY CONTACT YOUR NEAREST AUTHORIZED
SERVICE CENTER/DEPARTMENT

FIG. 21

TO REPLACE MOTION DRIVE BELT
(See Fig. 22)
Park the tractor on level surface. Engage parking brake.

For assistance, there is a belt installation guide decal on
bottom side of left footrest.

BELT REMOVAL -
* Remove mower (See “TO REMOVE MOWER?” in this
section of manual).

NOTE: Observe entire motion drive belt and position of all
belt guides and keepers.

* Remove belt from stationary idler and clutching idler.
* Remove belt downward from around engine pulley.

* Pull belt slack toward rear of tractor. Carefully remove
belt upwards from transmission input pulley and over
cooling fan blades.

*  Remove belt from center span keeper and pull belt
away from tractor.

BELT INSTALLATION -
» Carefully work new belt down around transmission
cooling fan and onto the input pulley.

+ Slide belt into the center span keeper.

» Pull belt toward front of tractor and roll around the top
groove of engine pulley.

* Install belt through stationary idler and clutching idler.

* Make sure belt is in all pulley grooves and inside all
belt guides and keepers.

* Installmower (See “TO INSTALL MOWER?” in this sec-
tion of manual).



SERVICE AND ADJUSTMENTS

ENGINE
PULLEY

CLUTCHING —]
IDLER >

STATIONARY °
IDLER

TRANSMISSION
INPUT PULLEY |

CENTER SPAN
KEEPER

g

FIG. 22

TRANSAXLE MOTION CONTROL LEVER
NEUTRAL ADJUSTMENT (See Fig. 23)

The motion control lever has been preset at the factory and
adjustment should not be necessary.

* Loosen adjustment bolt in front of the right rear wheel,
and lightly tighten.

«  Startengine and move motion control lever until tractor
does not move forward or backward.

* Holdmotion controlleverinthat position and turnengine
off.

*  While holding motion control lever in place, loosen the
adjustment bolt.

*  Move motion control lever to the neutral (N) (lock gate)
position.
« Tighten adjustment bolt securely.

NOTE: Ifadditional clearanceis neededto getto adjustment
bolt, move mower deck height to the lowest position.

After above adjustment is made, if the tractor still creeps
forward or backward while motion control lever is in neutral
position, follow these steps:

* Loosen the adjustment bolt.

*  Move the motion control lever 1/4 to 1/2 inch in the
direction it is trying to creep.

» Tighten adjustment bolt securely.

« Start engine and test.

« If tractor still creeps, repeat above steps until satisfied.

MOTION CONTROL

NEUTRAL
LOCK
GATE

ADJUSTMENT
BOLT

22

TRANSMISSION REMOVAL/REPLACEMENT

Should your transmission require removal for service or
replacement, it should be purged after reinstallation and
before operatingthetractor. See “PURGE TRANSMISSION”
in the Operation section of this manual.

TO ADJUST STEERING WHEEL ALIGNMENT

If steering wheel crossbars are not horizontal (left to right)
when wheels are positioned straight forward, remove steer-
ing wheel and reassemble per instructions in the Assembly
section of this manual.

FRONT WHEEL TOE-IN/CAMBER

The front wheel toe-in and camber are not adjustable on
your tractor. If damage has occurred to affect the front
wheel toe-in or camber, contact your nearest authorized
service center/department.

TO REMOVE WHEEL FOR REPAIRS

(See Fig. 24)

*  Block up axle securely.

* Remove axle cover, retaining ring and washers to allow
wheel removal (rear wheel contains a square key - Do
not lose).

* Repair tire and reassemble.

* Onrear wheels only: align grooves in rear wheel hub
and axle. Insert square key.

* Replace washers and snap retaining ring securely in
axle groove.

* Replace axle cover.

NOTE: To seal tire punctures and prevent flat tires due to

slow leaks, tire sealant may be purchased from your local

parts dealer. Tire sealant also prevents tire dry rot and
corrosion.

WASHERS

RETAINING
RING

AXLE COVER

SQUARE KEY (RV
WHEEL ONLY)

FIG. 24




SERVICE AND ADJUSTMENTS

TO START ENGINE WITH A WEAK BATTERY

(See Fig. 25)

WARNING: Lead-acid batteries gen-
erate explosive gases. Keep sparks,
flame and smoking materials away from
batteries. Always wear eye protection
when around batteries.

If your battery is too weak to start the engine, it should be

recharged. (See "BATTERY" in the MAINTENANCE sec-

tion of this manual).

If “jumper cables” are used for emergency starting, follow

this procedure:

IMPORTANT: YOURTRACTORIS EQUIPPEDWITHA12VOLT

SYSTEM. THE OTHER VEHICLE MUST ALSO BE A 12 VOLT

SYSTEM.DONOTUSE YOURTRACTORBATTERY TO START

OTHER VEHICLES.

TO ATTACH JUMPER CABLES -

* Connect one end of the RED cable to the POSITIVE
(+) terminal of each battery(A-B), taking care not to
short against tractor chassis.

* Connectone endofthe BLACK cable tothe NEGATIVE
(-) terminal (C) of fully charged battery.

* Connectthe other end of the BLACK cable (D) to good
chassis ground, away from fuel tank and battery.

TO REMOVE CABLES, REVERSE ORDER -

* BLACK cable first from chassis and then from the fully
charged battery.

* RED cable last from both batteries.

WEAK OR DEAD BATTERY FULLY CHARGED BATTERY

FIG. 25
TO REPLACE HEADLIGHT BULB
¢ Raise hood.
e Pull bulb holder out of the hole in the backside of the
grill.

* Replace bulb in holder and push bulb holder securely
back into the hole in the backside of the grill.
* Close hood.

INTERLOCKS AND RELAYS

Loose or damaged wiring may cause your tractor to run
poorly, stop running, or prevent it from starting.

* Check wiring. See electrical wiring diagram in the
Repair Parts section.

TO REPLACE FUSE

Replace with 20 amp automotive-type plug-in fuse. The
fuse holder is located behind the dash.

23

TO REMOVE HOOD AND GRILL ASSEMBLY
(See Fig. 26)

* Raise hood.

* Unsnap headlight wire connector.

« Standinfrontoftractor. Grasp hood at sides, tilt toward
engine and lift off of tractor.

» To replace, reverse above procedure.

HEADLIGHT
WIRE
CONNECTOR

ENGINE
TO ADJUST THROTTLE CONTROL CABLE

The throttle control has been preset at the factory and
adjustment should not be necessary. If adjustment is nec-
essary, see engine manual.

TO ADJUST CHOKE CONTROL

The choke control has been preset at the factory and ad-
justment should not be necessary. If adjustment is neces-
sary, see engne manual.

TO ADJUST CARBURETOR

Your carburetor is not adjustable. If your engine does not
operate properly due to suspected carburetor problems,
take your tractor to an authorized service center for repair
and/or adjustment.



STORAGE

Immediately prepare your tractor for storage at the end
of the season or if the tractor will not be used for 30 days
or more.

WARNING: Never store the tractor with
gasoline in the tank inside a building
where fumes may reach an open flame
or spark. Allow the engineto cool before
storing in any enclosure.

TRACTOR

Remove mower fromtractor for winter storage. When mower
isto be stored for a period oftime, cleanitthoroughly, remove
all dirt, grease, leaves, etc. Store in a clean, dry area.

* Clean entire tractor (See “CLEANING” in the Mainte-
nance section of this manual).

* Inspect and replace belts, if necessary (See belt re-
placementinstructions in the Service and Adjustments
section of this manual).

* Lubricate as shown in the Maintenance section of this
manual.

* Be sure that all nuts, bolts and screws are securely
fastened. Inspect moving parts for damage, breakage
and wear. Replace if necessary.

*  Touch up all rusted or chipped paint surfaces; sand
lightly before painting.

BATTERY
Fully charge the battery for storage.

» After a period of time in storage, battery may require
recharging.

* To help prevent corrosion and power leakage during
long periods of storage, battery cables should be dis-
connected and battery cleaned thoroughly (see “TO
CLEAN BATTERY AND TERMINALS” in the Mainte-
nance section of this manual).

» After cleaning, leave cables disconnected and place
cables where they cannot come in contact with battery
terminals.

« If battery is removed from tractor for storage, do not
store battery directly on concrete or damp surfaces.

24

ENGINE

FUEL SYSTEM

IMPORTANT: ITISIMPORTANT TOPREVENT GUM DEPOSITS
FROMFORMING INESSENTIAL FUEL SYSTEM PARTS SUCH
AS CARBURETOR, FUEL FILTER, FUEL HOSE, OR TANK
DURING STORAGE. ALSO, EXPERIENCE INDICATES THAT
ALCOHOL BLENDED FUELS (CALLED GASOHOL OR USING
ETHANOL ORMETHANOL) CANATTRACT MOISTURE WHICH
LEADS TO SEPARATION AND FORMATION OF ACIDS DURING
STORAGE. ACIDIC GAS CAN DAMAGE THE FUEL SYSTEM
OF AN ENGINE WHILE IN STORAGE.

+  Empty the fuel tank by starting the engine and let it run

until the fuel lines and carburetor are empty.

* Neveruse engine or carburetor cleaner products in the
fuel tank or permanent damage may occur.

* Use fresh fuel next season.

NOTE: Fuel stabilizer is an acceptable alternative in mini-
mizing the formation of fuel gum deposits during storage.
Add stabilizer to gasoline in fuel tank or storage container.
Always follow the mix ratio found on stabilizer container.
Run engine at least 10 minutes after adding stabilizer to
allow the stabilizer to reach the carburetor. Do not empty
the gas tank and carburetor if using fuel stabilizer.

ENGINE OIL

Drain oil (with engine warm) and replace with clean en-
gine oil. (See “ENGINE” in the Maintenance section of
this manual).

CYLINDER(S)
Remove spark plug(s).

*  Pour one ounce of oil through spark plug hole(s) into
cylinder(s).

e Turnignition key to “START” position for a few seconds
to distribute oil.

* Replace with new spark plug(s).

OTHER
Do not store gasoline from one season to another.

* Replace your gasoline can if your can starts to rust.
Rust and/or dirt in your gasoline will cause problems.

« If possible, store your tractor indoors and cover it to
give protection from dust and dirt.

«  Cover your tractor with a suitable protective cover that
does not retain moisture. Do not use plastic. Plastic
cannot breathe which allows condensation to form and
will cause your tractor to rust.

IMPORTANT: NEVERCOVERTRACTORWHILEENGINE AND
EXHAUST AREAS ARE STILL WARM.



TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Will not start 1. Out of fuel. 1. Fill fuel tank.
2. Engine not “CHOKED” properly. 2. See “TO START ENGINE” in Operation section.
3. Engine flooded. 3. Wait several minutes before attempting to start.
4. Bad spark plug. 4. Replace spark plug.
5. Dirty air filter. 5. Clean/replace air filter.
6. Dirty fuel filter. 6. Replace fuel filter.
7. Water in fuel. 7. Empty fuel tank and carburetor, refill tank with fresh
gasoline and replace fuel filter.
8. Loose or damaged wiring. 8. Check all wiring.
9. Carburetor out of adjustment. 9. See “To Adjust Carburetor” in Service Adjustments
section.
10. Engine valves out of adjustment. 10. Contact an authorized service center/department.
Hard to start 1. Dirty air filter. 1. Clean/replace air filter.
2. Bad spark plug. 2. Replace spark plug.
3. Weak or dead battery. 3. Recharge or replace battery.
4. Dirty fuel filter. 4. Replace fuel filter.
5. Stale or dirty fuel. 5. Empty fuel tank and refill tank with fresh, clean gasoline.
6. Loose or damaged wiring. 6. Check all wiring.
7. Carburetor out of adjustment. 7. See “To Adjust Carburetor” in Service Adjustments
section.
8. Engine valves out of adjustment. 8. Contact an authorized service center/department.
Engine will not turn over 1. Brake pedal not depressed. 1. Depress brake pedal.
2. Attachment clutch is engaged. 2. Disengage attachment clutch.
3. Weak or dead battery. 3. Recharge or replace battery.
4. Blown fuse. 4. Replace fuse.
5. Corroded battery terminals. 5. Clean battery terminals.
6. Loose or damaged wiring. 6. Check all wiring.
7. Faulty ignition switch. 7. Check/replace ignition switch.
8. Faulty solenoid or starter. 8. Check/replace solenoid or starter.
9. Faulty operator presence switch(es). 9. Contact an authorized service center/department.
Engine clicks but will not 1. Weak or dead battery. 1. Recharge or replace battery.
start 2. Corroded battery terminals. 2. Clean battery terminals.
3. Loose or damaged wiring. 3. Check all wiring.
4. Faulty solenoid or starter. 4. Check/replace solenoid or starter.
Loss of power 1. Cutting too much grass/too fast. 1. Raise cutting height/reduce speed.
2. Throttle in “CHOKE” position. 2. Adjust throttle control.
3. Build-up of grass, leaves and trash under mower. 3. Clean underside of mower housing.
4. Dirty air filter. 4. Clean/replace air filter.
5. Low oil level/dirty oil. 5. Check oil level/change oil.
6. Faulty spark plug. 6. Clean and regap or change spark plug.
7. Dirty fuel filter. 7. Replace fuel filter.
8. Stale or dirty fuel. 8. Empty fuel tank and refill tank with fresh, clean gasoline.
9. Water in fuel. 9. Empty fuel tank and carburetor, refill tank with fresh
gasoline and replace fuel filter.
10. Spark plug wire loose. 10. Connect and tighten spark plug wire.
11. Dirty engine air screen/fins. 11. Clean engine air screen/fins.
12. Dirty/clogged muffler. 12. Clean/replace muffler.
13. Loose or damaged wiring. 13. Check all wiring.
14. Carburetor out of adjustment. 14. See “To Adjust Carburetor” in Service Adjustments
section.
15. Engine valves out of adjustment. 15. Contact an authorized service center/department.
Excessive vibration 1. Worn, bent or loose blade. 1. Replace blade. Tighten blade bolt.
2. Bent blade mandrel. 2. Replace blade mandrel.
3. Loose/damaged part(s). 3. Tighten loose part(s). Replace damaged parts.

25




TROUBLESHOOTING POINTS

PROBLEM

CAUSE

CORRECTION

Engine continues to run
when operator leaves seat
with attachment clutch
engaged

1.

Faulty operator-safety presence control system.

Check wiring, switches and connections. If not
corrected, contact an authorized service center/
department.

Poor cut - uneven 1. Worn, bent or loose blade. 1. Replace blade. Tighten blade bolt.
2. Mower deck not level. 2. Level mower deck.
3. Buildup of grass, leaves, and trash under mower. 3. Clean underside of mower housing.
4. Bent blade mandrel. 4. Replace blade mandrel.
5. Clogged mower deck vent holes from buildup of 5. Clean around mandrels to open vent holes.
grass, leaves, and trash around mandrels.
Mower blades will not 1. Obstruction in clutch mechanism. 1. Remove obstruction.
rotate 2.  Worn/damaged mower drive belt. 2. Replace mower drive belt.
3. Frozen idler pulley. 3. Replace idler pulley.
4. Frozen blade mandrel. 4. Replace blade mandrel.
Poor grass discharge 1. Engine speed too slow. 1. Place throttle control in “FAST” position.
2. Travel speed too fast. 2. Shift to slower speed.
3. Wet grass. 3. Allow grass to dry before mowing.
4. Mower deck not level. 4. Level mower deck.
5. Low/uneven tire air pressure. 5. Check tires for proper air pressure.
6. Worn, bent or loose blade. 6. Replace/sharpen blade. Tighten blade bolt.
7. Buildup of grass, leaves and trash under mower. 7. Clean underside of mower housing.
8. Mower drive belt worn. 8. Replace mower drive belt.
9. Blades improperly installed. 9. Reinstall blades sharp edge down.
10. Improper blades used. 10. Replace with blades listed in this manual.
11. Clogged mower deck vent holes from buildup of 11. Clean around mandrels to open vent holes.
grass, leaves, and trash around mandrels.
Headlight(s) not working 1. Light switch is “OFF”. 1. Turn light switch “ON”.
(if so equipped) 2. Bulb(s) or lamp(s) burned out. 2. Replace bulb(s) or lamp(s).
3. Faulty light switch. 3. Check/replace light switch.
4. Loose or damaged wiring. 4. Check wiring and connections.
5. Blown fuse. 5. Replace fuse.
Battery will not charge 1. Bad battery cell(s). 1. Replace battery.
2. Poor cable connections. 2. Check/clean all connections.
3. Faulty regulator (if so equipped). 3. Replace regulator.
4. Faulty alternator. 4. Replace alternator.
Loss of drive 1. Freewheel control in “disengaged” position. 1. Place freewheel control in “engaged” position.
2. Motion drive belt worn, damaged, or broken. 2. Replace motion drive belt.
3. Air trapped in transmission during shipment 3. Purge transmission.

or servicing.

Engine “backfires” when
turning engine “OFF”

Engine throttle control not set between half and
full speed (fast) position before stopping engine.

26

Move throttle control between half and full speed
(fast) position before stopping engine.



TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

SCHEMATIC

-'- -
RED BLACK
Olllflo
BATTERY
T
—o(r o——= ~O[o+—=——o(we——e
| |
AMMETER FUSE | } STARTER
(OPTIONAL) R B 2 . BLACK
WHITE l O ' O~ \ J ‘
I ! [
| ! | SOLENOID
A J
CLUTCH / BRAKE
(PEDAL UP) WHiTE
SEAT SWITCH
IGNITION (NOT OCCUPIED)
SWITCH WHITE | - ~ !
BLACK N
BLACK < /. I~ t-T——=——— - |
ATT'MENT CLUTCH GROUNDING
f siack  (CLUTCH OFF)
HOUR CONNECTOR
®"—C weter O
W (OPTIONAL) . e SPARK
e BLACK IGNITION 0 PLUG
& O UNIT GAP
R FURL! (2 PLUGS ON .
i | TWIN CYL. ENGINES)
BLUE ! I
L@ 7\ LINE | ®
| I
| I
‘ L.—J** e AE DG 600 mem T
FUEL SHUT-OFF aep
SOLENOID REGULATOR
(IF SO EQUIPPED) ALTERNATOR
? 28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED),

IGNITION SWITCH
POSITION | CIRCUIT “MAKE”
OFF M+G+A1
RUN/OVERRIDE|  B+A1
RUN B+A1 L+A2
START [B+S +A1 3054

BROWN

REVERSE SWITCH

[ tinintin: Sl

@ ‘ BLACK

HEADLIGHTS

>

REMOVABLE NON-REMOVABLE
CONNECTIONS CONNECTIONS 53
86 87A g5
WIRING INSULATED CLIPS 30
NOTE: IF WIRING INSULATED CLIPS WERE REMOVED FOR RELAY

SERVICING OF UNIT, THEY SHOULD BE REPLACED TO

PROPERLY SECURE YOUR WIRING.

27



TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

REPAIR PARTS
ELECTRICAL

<
N

<\ [ [

|

28



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

ELECTRICAL

KEY PART

NO. NO.

1 532 14 49-27
2 874 76 04-12
8 532 17 66-89
16 53217 61-38
21 532 17 56-88
22 53200 41-52
24 53212 47-80
25 53214 61-47
26 53217 51-58
27 87351 04-00
28 5321247-73
29 53219 27-49
30 53219 33-50
33 532 14 04-01
34 5321107-12
40 53219 74-28
41 871 11 04-08
42 53213 15-63
43 53219 25-07
48 532 14 08-44
52 53214 19-40
90 532 18 04-49
92 53219 06-15
93 53219 25-40
94 53219 18-34

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Case Battery Mech Hinge
Switch Interlock

Harness Asm Light W/4152j
Bulb Light #1156

Cable Battery 6 Ga. 11" red
Cable Battery 6 Ga. 44" red w/16 wire
Fuse 20 AMP

Nut Keps Hex 1/4-20 unc
Cable Ground 6 Ga. 12" black
Switch Seat

Switch Ign

Key Ign Molded Generic
Switch Light

Harness Ign.

Bolt Blk Fin Hex 1/4 - 20 x 1/2
Cover Terminal Red

Solenoid

Adapter Ammeter Rectangular
Protection Wire Loop

Cover Terminal Battery
Harness Pigtalil

Screw Plastite 10-14 x 2.0
Module Reverse

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.

29



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21
CHASSIS AND ENCLOSURES

chassis-Laser -It.stlt_35

30



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

CHASSIS AND ENCLOSURES

KEY PART

NO. NO.

1 532 17 46-19
2 532 17 65-54
5 532 15 52-72
9 532 19 39-37
10 87214 06-08
11 532 17 49-96
13 53218 17-19
14 817 49 06-08
17 532 18 88-93
18 532 18 49-21
26 87380 06-00
28 532 18 35-38
30 532 1939-38
31 532 13 99-76
37 81749 05-08
38 5321757-10
39 53217 47-14
58 53218 71-54
60 87214 06-06
64 532 1547-98
74 873 68 06-00
142 53217 57-02
143 532 18 66-89
144 532 17 55-82
145 532 15 65-24
206 53217 01-65
207 817 67 05-08
208 817 67 06-08
209 8170006-12
212 532 18 35-48
258 532 1852-14
259 532 1852-13
260 53218 52-16
261 532 1852-12
272 532 18 88-95
273 532 18 88-96
278 53219 16-11
-- 532 00 54-79
-- 532 18 78-01

DESCRIPTION

Chassis Stamping

Drawbar

Bumper Hood/Dash

Dash P/L

Bolt Carriage 3/8-16 x 1

Panel Dash Lh

Panel Dash Rh

Screw thdrol 3/8-16 x 1/2

Hood

Bumper Hood

Nut Lock Hex W/Ins 3/8-16 unc
Grille/Len Asm

Fender Footrest STLT Pnt
Bracket Support Fender

Screw Thdrol 6/16-18 x 1/2 TYT
Bracket, Asm. Pivot, Mower Rear
Bracket Pivot Laser

Duct Air

Bolt Rdhd Sgnk 3/8-16 unc x 3/4
Dash Lower STLT

Nut Crownlock 3/8-16 unc

Plate Reinforcement STLT
Bracket Swaybar Chassis
Bracket Pnt Footrest STLT

Rod Pivot Chassis/Hood

Bolt Shoulder 5/16-18 TT
Screw Thdrol 5/16-18 x 1/2
Screw Thdrol 3/8-16 x 1/2
Screw Hex Wsh Thdrol 3/8-16- x 3/4
Insert Lens Reflect

Lens LH

Lens RH

Cover Lens

Insert Grille

Vent Hood RH

Vent Hood LH

Screw 10 3/4 Single Lead-Hex
Plug

Dome Plug Plastic (choke hole)

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.

31



REPAIR PARTS
TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21
DRIVE

drive-hydro.stlt_63

32



REPAIR PARTS
TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

DRIVE

KEY PART

NO. NO.

L I

8 532 19 25-02
10 87602 04-16
14 810 04 04-00
15 874 49 05-44
16 873 80 05-00
19 873 80 06-00
21 5321212-74
22 53216 94-98
24 873 35 06-00
25 53210 68-88
26 81913 13-16
27 876 0204-12
28 53217 57-65
29 53207 16-73
30 53216 95-92
32 8747605-12
34 53217 55-78
35 5321201-83
36 81921 16-16
37 5321249-63
38 5321791-14
39 87211 06-22
41 532 17 55-56
47  5321277-83
48 53215 44-07
49 53212 32-05
50 872 1106-12
51 873 68 06-00
52 873 68 05-00
53 532 19 96-52
55 532 1057-09
56 817 06 06-20
57 53214 02-94
59 532 16 96-91
61 8171206-14
62 5321248-72
63 53217 54-10
64 53217 39-37
65 81004 07-00
66 532 1547-78

DESCRIPTION

Transaxle Hydro Gr 314-0510
(Order parts from transaxle manu-
facturer)

Rod Shift Fender STLT

Pin Cotter 1/8 x 1 CAD
Washer Lock Hvy Helical 1/4
Bolt Hex Flg Hd 5/16-18 x Gr. 5
Nut Lock Hex W/Ins.

5/16-18 unc P

Nut Lock Hex W/Wsh 3/8-16 unc
Knob

Rod, Brake Hydro

Nut

Spring, Brake Rod

Washer

Pin Cotter 1/8 x 3/4 CAD.
Rod, Parking Brake

Cap, Parking Brake

Bracket, Transaxle

Bolt Hex Hd 5/16-18 unc x 3/4
Shaft, Foot Pedal, Nibbed
Bearing, Nylon

Washer

Pin, Roll

Pulley, Composite, Flat

Bolt Rdhd 3/8-16 unc x 2-3/4 Gr. 5
Keeper, Belt Idler

Pulley, Idler, V-Groove
Bellcrank Clutch Grnd Drv Stl
Retainer, Belt

Bolt 3/8-16 x 1-1/2 Gr. 5

Nut Crownlock 3/8-16

Nut Crownlock 5/16-18

Link, Clutch

Spring, Return, Clutch

Screw 3/8-16 x 1

V-Belt, Ground Drive

Keeper, Center Span

Screw 3/8-16 x 3/4

Cover, Pedal

Pulley, Eng

Bolt Hex 7/16-20 x 4 Ga. 5
Washer

Keeper Belt Engine

33

KEY PART

NO.

169

197
198

199
200
202
212

NO.

532 14 24-32
532 13 46-83
532 16 91-83
532 16 91-82
532 13 70-57
53212 17-49
812 00 00-01
532 12 35-83
53212 17-48
532 16 55-96
532 16 57-11
81917 12-16
532 16 95-94
532 19 48-10
532 17 02-01
532 12 47-88
81909 12-10
872 14 06-08
873 90 06-00
532 17 54-56
81913 32-10
532 16 60-02

532 16 55-89
532 18 39-00
872 14 04-06
873 68 04-00
874 78 04-16
532 16 56-23
817 49 05-10
532 16 54-92
532 16 55-80

532 16 96-13
532 16 95-93

532 16 96-12
872 14 05-08
87211 06-14
532 14 52-12

DESCRIPTION

Screw

Guide Belt Mower Drive RH
Strap Torque Lh Hydro

Strap Torque Rh Hydro

Spacer, Axle

Washer 25/32 x 1-1/4 x 16 Ga.
E-Ring

Key, Square

Washer 25/32 x 1-5/8 x 16 Ga.
Shaft Asm. Cross Hydro

Spring Torsion T/A

Washer 17/32 x 3/4 x 16 Ga.
Link Transaxle

Console, Shift

Control Asm Bypass Hydro
Retainer Spring 1" Zinc/Cad
Washer 9/32 x 3/4 x 10 Ga.

Bolt Rdhd 3/8-16 x 1

Nut Lock Fig 3/8-16

Spacer Retainer

Washer 13/32 x 2 x 10 Ga.
Washer Srrtd

5/16 ID x 1.0 x .125 Tk

Bracket Shift Mount

Hub Shift

Bolt Rdhd Sqgnk 1/4-20 x 3/4 Gr. 5
Nut Crownlock 1/4-20 unc

Bolt Hex Fin 1/4-20 unc x 1 Gr. 5
Bracket Pivot Lever

Screw 5/16-18 x 5/8

Bolt Shoulder 5/16-18 x .561 TT
Plate Fastening Cross Shf. STLT/
CRD

Nyliner Snap-In 5/8" ID

Washer Nyl 7/8 ID x .105 HYD
CRD

Bolt Shoulder 5/16-18 unc

Bolt Rdhd Sgnk 5/16-18 unc x 1
Bolt Carr 3/8-16 x 1-3/4 Gr. 5
Nut Hex Flange Lock

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.



41
37

o _4+—38
/

[N

37

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

STEERING ASSEMBLY

steering_pl.It_60

REPAIR PARTS

34



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

STEERING ASSEMBLY

KEY PART

NO. NO.

1 532 19 36-51
2 532 18 47-06
3 532 16 98-40
4 532 16 98-39
5 532 12 49-31
6 53212 17-48
8 812 00 00-29
9 532 12 49-37
10 53217 51-21
11 810 04 06-00
13 53213 65-18
15 532 14 52-12
17 53219 07-53
29 81700 06-12
32 53217 18-88
33 8191112-16
34 81004 05-00
35 87354 05-00
36 532 1550-99
37 53215 29-27
38 53219 36-52
39 8191138-12
40 87354 06-00
41 532 18 67-37
42 532 16 96-34
43 5321217-49
44 53219 07-52
46 5321212-32
47 532 18 32-26
65 53216 03-67
67 8721106-18
68 532 16 98-27
71 532 17 51-46
82 532 1999-78
87 53217 39-66
88 53217 51-18
91 532 17 55-53
95 53218 89-67
97 87478 05-64

DESCRIPTION

Wheel Steering

Axle Asm

Spindle Asm LH

Spindle Asm RH

Bearing Race Thrust Harden
Washer 25/32 x 1-5/8 x 16 Ga.
Ring Klip #t5304-75

Bearing Col Strg Blk

Link Drag

Washer Lock Hvy Hicl Spr 3/8
Spacer Brg Axle Front

Nut Hex Flange Lock

Shaft Asm Strg

Screw 3/8-16 x 3/4

Rod Tie

Washer 11/32 x 3/4 x 16 Ga.
Washer Lock 5/16

Crownlock Nut 5/16-24 unf
Bushing Strg

Screw

Insert Cap Strg Wh

Washer 11/32 ID x 2-3/8 OD x 12 Ga.
Nut Crownlock 3/8-24

Adaptor Wheel Strg

Boot Steering Shaft

Washer 25/32 x 1 1/4 x 16 Ga.
Extension Steering Shaft LR/LT
Cap Spindle Fr Top Blk

Fitting Grease

Spacer Brace Axle

Bolt, Rdhd Sqgnk 3/8-16 x 2-1/4
Axle, Brace

Steering Asm.

Bracket Susp Chassis Front
Washer Flat .781 x 1-1/2 x 14
Bolt Shoulder 7/16-20

Clip Steering

Washer Hardened

Bolt 5/16-18 unc x 4" L Gr. 5

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.

35



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21
ENGINE

29
\

OPTIONAL EQUIPMENT
Spark Arrester

KEY PART

NO. NO.

1 532 17 08-05
2 817 72 04-08
3 e

4 532 18 86-55
8 53217 18-77
13 532 18 59-09
14 532 14 84-56
23 53216 98-37
29 5321371-80
31 5321855-34
32 5321977-25
33 53212 34-87

DESCRIPTION

Control Th/ch Flag

Screw Hex Thd Cut 1/4-20 x 5/8 T
Engine Kohler Model # SV530
(Order Parts From Engine Manu-
facturer)

Muffler

Bolt 5/16-18 x 3/4

Gasket Engine

Tube Drain Oil Easy

Shield Brn/Dbr Guard

Kit Spark Arrestor (Flat Scrn)
Tank Fuel Front

Cap Asm Fuel

Clamp Hose Black

KEY PART

NO. NO.

37 532 1370-40
38 53218 16-54
40 53212 40-28
44 81767 04-12
45 8170006-12
46 81909 14-16
72 53219 23-34
81 873 51 04-00
105 81712 06-16
117 532 18 86-54

engine-kohler_45

DESCRIPTION

Line Fuel 20"

Plug Drain Oil Easy

Bushing Snap Nyl Blk Fuel Line
Screw Hexwsh Thdrol 1/4-20 x 3/4
Screw Hex Wsh Thdrol 3/8-16 x
3/4

Washer 9/32 x 7/8 X 16 Ga
Screw Socket Head 5/16-18 X .75
Nut 1/4-20

Screw 3/8-16 x 1

Tube Exhaust

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21
SEAT ASSEMBLY

1

seat_lt.knob_18

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 53219 01-20 Seat 15 53213 43-00 Spacer Split 28 x 96 Yel Zinc

2 532 14 05-51 Bracket Pivot Seat 8 720 16 5321212-50 Spring Cprsn 1 27 Blk Pnt

5 532 14 50-06 Clip Push-In 17 5321239-76 Nut Lock 1/4 Lge FIg Gr. 5 Zinc
6 873 80 06-00 Nut Hex w/Ins. 3/8-16 unc 21 53217 18-52 Bolt Shoulder 5/16-18 unc

7 532 12 41-81 Spring Seat Cprsn 2 250 BIk Zi 22 8738005-00 NutHex Lock W/Ins 5/16-18

8 817 00 06-16 Screw 3/8-16 x 1-1/2 24 81917 19-12 Washer 17/32 x 1-3/16 x 12 Ga.
9 81913 16-14 Washer 13/32 x 1 x 14 Ga. 25 5321270-18 Bolt Shoulder 5/16-18 x 62

10 5321955-30 Pan Seat 41 532 14 06-75 Strap Asm. Fender

11 532 16 63-69 Knob Seat

12 2 17-46-48 Brack i i . . . . .

13 ggz 12 12_42 BL%%iﬁ;'\ég:Btgli ?\lv)\l/;tgg Id NOTE: All component dimensions given in U.S. inches.
14  8720504-12 Bolt Rdhd Sqnk 1/4-20 x 1-1/2 1inch = 25.4 mm.

37



REPAIR PARTS
TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

DECALS
7
3 4 3
1
5 10 20
9
7 —
X
8
/@6
r—
13
45 I
1
4 — —:-':"3' IR E
1—t
m \ <
N —
12M14
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 40 35-75 Decal, Side Panel 11 532 15 97-36 Decal, Chassis Hot Muffler
2 532 14 08-37 Decal, Saddle Brake Parking 12 532 1597-37 Decal, Brake/ Clutch Symbol Lt
3 532 18 89-23 Decal, Hood 13 53216 88-69 Decal, Fender 100 Tick Mark
4 532 19 68-41 Decal, Warning Engine Symbols 14 53219 43-02 Decal, V-Belt Schematic
5 532 18 89-25 Decal, Steering 20 53214 50-05 Decal, Bat Dan/Psn
6 532 19 63-57 Decal, Deflector Warning -- 53216 25-98 Decal, Drawbar
7 532 18 89-21 Decal, Pnl Side - - 532 13 83-11 Decal, Handle Lift Height Adjust
8 532 18 21-66 Decal, Mower Cutfinger - - 532 16 69-60 Decal, Bypass
9 532 40 35-76 Decal, Fender -- 532 18 82-52 Pad Footrest LH STLT
10 5324003-89 Decal, Read Owner's Manual -- 532 18 82-53 Pad Footrest RH STLT
Syms. - - 532 41 02-27 Manual, Owner's
WHEELS & TIRES KEY PART
NO. NO. DESCRIPTION
1 .
s 1 532 0591-92 Cap Valve Tire
2 \é 5,8 2 532 06 51-39 Stem Valve
410 3 5321062-22 Tire FTs 15x 60 - 6 Service
7 ) 4 532 05 99-04 Tube Front (Service Item Only)
5 532 13 83-36 Rim Asm 6" front Service
3.9 6 532 12 49-57 Fitting Grease (Front Wheel Only)
" ’ 7 532 12 49-59 Bearing Flange (Front Wheel
6 11 Only)
o 8 532 13 83-37 Rim Asm 8"rear Service
9 53212 20-82 Tire R Ts 20 x 10-8 C Service
10 5321249-26 Tube Rear (Service ltem Only)
11 532 17 50-39 Cap Axle Blk 1 50 x 1 00
-- 532 14 43-34 Sealant, Tire (10 oz. Tube)

wheel_1

38

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.



REPAIR PARTS

TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21
MOWER LIFT

KEY PART

NO.

ONOOBRWN =

NO.

532 15 94-60
532 15 94-71
532 10 57-67
812 00 00-02
819 21 16-21
532 12 01-83
532 12 56-31
532 12 45-26
532 13 98-65
532 13 98-66
532 12 46-70

DESCRIPTION

Wire Asm Inner/Spring W/plunger
Shaft Asm Lift

Pin Groove

E Ring #5133-62

Washer PLTD 21/32 x 1 x 21Ga.
Bearing Nylon Blk 629 Id

Grip Handle Bicycle

Button Plunger Black

Link Lift LH

Link Lift RH

Retainer Spring

39

KEY PART

NO. NO.

15 53217 32-88
16 873 3508-00
17 532 17 56-89
18 873 80 08-00
19 53213 98-68
20 53219 42-09
31 532 16 98-65
32 87354 06-00
55 53219 42-08

lift-rh.1piece_27

DESCRIPTION

Link Front

Nut Jam Hex 1/2-13 unc
Trunnion Blk Zinc

Nut Lock W/wsh 1/2-13 unc
Arm Suspension Rear

Pin Cotter 7/16 Bow Tie Lock
Bearing Pvt. Lift

Nut Crownlock 3/8-24

Pin Cotter 5/16 Bow Tie Lock

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.



TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

REPAIR PARTS
MOWER DECK

40



REPAIR PARTS
TRACTOR - MODEL NO. LTH1797 (96011022101), PRODUCT NO. 960 11 02-21

MOWER DECK
KEY PART

NO. NO.

1 532 19 25-56
2 872 14 05-06
3 532 13 80-17
4 532 19 25-68
5 532 12 46-70
6 532 17 80-24
7 873 80 05-00
8 532 19 30-03
11 532 19 39-57
13 53219 28-72
14 532 18 72-81
15 532 11 04-85
18 87214 05-05
19 532 13 28-27
20 53240 00-95
21 873 68 05-00
23 53219 25-57
24 53210 53-04
25 53219 70-26
26 53211 04-52
27 5324014-72
29 53213 14-91
30 53217 39-84
31 532 18 76-90
32 532 1535-32
33 53240 02-34
36 53213 14-94
37 53219 31-98
40 87368 06-00
45 53212 47-88
46 53213 77-29
55 53213 38-40
56 532 16 57-23
67 53210 69-32
68 53219 32-14
72 53219 32-16

DESCRIPTION

Mower Housing Assembly
Bolt Carriage 5/16-18 x 3/4
Bracket Asm Fr. Sway Bar
Bracket Deck Sway Bar 38"/42"
Retainer Spring

Bar Sway Deck

Nut Lock Hex w/Ins. 5/16-18 unc
Bolt 3/8-24 x 1.25 Gr. 8
Blade Mower

Shaft Assembly, Mandrel, Vented
Housing, Mandrel, Vented
Bearing, Ball, Mandrel

Bolt Rdhd Sgnk 5/16-18 x 5/8
Bolt, Shoulder

Baffle Vortex Front

Nut

Bracket, Mower Deflector
Cap, Sleeve

Spring, Torsion, Deflector
Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol.

Washer, Spacer

Pulley, Mandrel

Nut, Toplock

Pulley, Idler, Flat

Pulley Idler Flat

Nut, Crownlock 3/8-16 unc
Retainer

Screw 1/4-20 x 5/8

Idler Arm Assembly

Spacer, Retainer

Knob

V-Belt

Spring Brake Return

41

KEY PART

NO.

89

92

107
108
122
123
129
130
131
144
148
149
150
152
158
185
186

187
188
189
190
191
192
193
194

NO.

81913 13-11
873 80 06-00
532 13 35-02
532 13 35-03
532 19 25-75
532 19 25-76
81913 13-12
874 78 06-16
872 14 06-08
532 19 34-14
532 16 90-22
532 16 58-98
81909 12-10
532 19 32-35
817 72 04-08
532 18 82-34
817 49 06-44

532 19 34-12
532 16 58-91
532 19 25-59
532 19 25-60
532 19 25-61
532 19 37-82
532 19 34-13
532 19 41-05
532 19 25-58

532 19 28-70

532 19 36-46

DESCRIPTION

Washer 13/32 x 13/16 x 11 Ga.
Nut Lock Hex w/Ins. 3/8-16 unc
Spacer Retainer

Stiffener, Idler Arm

Rod, Brake LH

Rod, Brake RH

Washer 13/32 x 13/16 x 12 Ga.
Bolt Fin Hex 3/8-16 unc x 1 Gr. 5
Bolt Rdhd Sqgnk 3/8-16 unc x 1
Keeper Belt Idler Tension

Spring Return Idler

Retainer Spring Yellow

Washer 9/32 x 3/4 x 10 Ga.
Clutch Cable 38"/46"

Screw Hex Thd Cut 1/4-20 x 1/2
Head Asm Cable Clutch

Screw Hex Wsh Thdrol

3/8-16 x 2-3/4

Keeper Belt

Bolt Carriage Idler

Stand, Brake

Arm, Brake

Spacer, Brake

Bolt/Washer Asm 5/16-18
Keeper Belt Rh Mandrel

Guard Brake

Brake Assembly (Includes Stand,
Arm and Guard Components)
Mandrel Assembly (Includes
Housing, Shaft and Shaft Hard-
ware Only - Pulley Not Included)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.



SERVICE NOTES

42



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

bmlll

ONLY RIDE UP AND DOWN HILL,
NOT ACROSS HILL

@®

15 DEGREES MAX.

«

WARNING: To avoid serious injury, operate your tractor up and
down the face of slopes, never across the face. Do not mow
slopes greater than 15 degrees. Make turns gradually to prevent

tipping or loss of control. Exercise extreme caution when

changing direction on slopes.

1. Fold this page along dotted line indicated above.

2. Hold page before you so that its left edge is vertically parallel to a tree
trunk or other upright structure.

3. Sight across the fold in the direction of hill slope you want to measure.

4. Compare the angle of the fold with the slope of the hill.

43



69282 ON ‘enojeyd
peoy 9jjinsalels 6vEL
VNHVADSNH

‘BaJe INOA Ul Ja[eap B 10} 29AMSNH-008- 1 Buljes Aq Jo Aioyoaaip suoyds|al [20] 8y} jo sabed
MO[[BA,, U} yBnoly) pajeoo| Ajjewou aq ued Jsjeap euleabsny pazioyine uy ‘Ajuelsem siyy Aq paanod jou
ale sabieyo Aianllep pue dn-xold “asuadxe s Jaumo auy 1e paisAllep aq 1snwi 1onpoid ay] “ainjre) 1o wajgo.id
Jeuonesado sy} jo ayep woly sAep (0g) AUyl ueyy Jaje| ou “suuew Ajpwiy e ul Ja[esp euseAbsnH pazioy}
-Ne Ue 0] palaAljap 84 1SNW BAI}0818p 8q 0} paAaljag 1onpold ayl ‘Ajueliem S|y} Jo Jyduaqg 8y} urego of

“1o|eap Buijjes ay} jo
Ssalppe pue sweu 8}9|dwod pue Jaquinu [euss ‘Jaquinu [apow ‘paseyaind alep apnjoul isnwi jooud sy “8oIA
-18s Ajue.liem urelqo o} Jeplo Ul Jejeap eulteabsny pazuoyine ay) 0} pajuasald ag isnw aseyoind Jo Jooid

*90IAI8S B[es-1s0d ajel|ioe) 0] pue Ajueliem 8y} WIIIUOD 0} JapJo Ul aseyaind Jo ajep ay} woij shep
(01) usl ulyIMm pajrew aq pjnoys pJes syl ‘Auedwo) uspien) B 1salo4 eulseAbsnH O} pajlew pue no paj|y
Aedoud s psen uonesisibay Alueliep) ay3 jeys urepad axew o} Ayjigisuodsal s Ja[eaq pue s JaumQ ayl st

“JaWoISNo 8yl yum Ajejos sisal ‘g uonoss ul paurejdxs se ‘eseyoind Jo Jooid
‘uoljen|eAs 1o} Jaesp euleAbsni pazioyine ue 0} S Se palaAllap Ing ‘pasn aq jou pjnoys 1onpo.d sy} 200
ainjrey Jo wajqoid [euonesado ue pjnoys ‘fenuew sJojeiedQ/s JaumQ 8u} JO UOI8S 8oUBUSIUIRW Y} Ul Ud)
‘um se dsaxdn [essush pue abeiols ‘uoneiedo ‘eouruBIUBW ‘B18D B|qeuoSEa. JgIyXa 1snw jonpoid sy

S3ILTIFISNOdS3Yd H3NO1SND :S NOILO3S

"a1e1S 0] a1els wioly Alea yoiym siybu Jayjo aney osje Aew noA pue ‘syybu [ebsj oyoads noA
sanlb Ayuesrem siy] ‘noA oy Aldde jou Aew suoisnjoxe J0 suoiejwl| 8Aoge 8y} 0s ‘sise| Ajueliem pajdwi ue
Buoj moy uo suonenwi| 10 ‘sebewep [elusnbasuod Jo [BJUBPIOU] JO UOISNIOXS 8U} MOJ|[e 10U Op S8jels aWos

'S10NA0Hd d3adnt
-OV4NNYINL AISNOIATHd 31vAdN OL NOILYDIMg0 INNSSY LON S30A ANV ‘FOILON LNOHLIM
10NAodd 3IHL 40 NDISIA IHL IAOHINI HO FONVHO OL LHOIH JHL SIAHISIH VNHVYADSNH
INIWILVLS ALNVHYHYM A3LINIT IHL NI d3aNId3d SY dOld3d ALNvHHVYM 3FHL OL NOILvdNad
NI d3LIAIT SI SLONAOYd 3S3HL NO 3SOddNd "Y1NJILHVYd V HOd4 SSINLIA HO ALIMIGVINVHO
-H3IN 40 ALNVHHVM A3NdNl ANV ‘MY 318v0ITddY A9 d3LI9IHOHd INJ1X3 3IHL OL 1d30X3
S10NA0dd 3IS3IHL NO ALNYHHVM A3INdINI HO SS3HdX3 ANV 40 HOV3HG HO4 SAODVIAVA TVIL
-NINODISNOD HO TV.LNIAIONI ANV HO4 319VIT 39 LON TTVHS YNHVADSNH "H3ISYHOUNd 3HL 40
AQ3INIY IAISNTOXT IHL SI ALNVHHVYM SIHL H3ANN d3AIAOHd SY LNJWIOV1d3d HO divd3d

‘anoge 8y} o Aue Jaye BulunN20 asn panuiuod 0} anp suauodwod Jo sped o} abewep [euolppy ()
110 ‘sme|
a|qeondde Aue yum Ajdwos o} |re} 03 1onpoud sy} sasned Jo ‘Ajjiqelnp Jo ‘Aleyes ‘uoljesado ‘@ouewLIo)

-lad s,3onpoud ay} s1oaye Jo 1onpolid 8y} Jo asn papusiul 8y}l 8bueyd yey) SUoledIIPOW JO SUoEIdNY(E)
‘eurenbsny Aq paysiuiny J@ays uon

-0nJsul 1o [enuew s JojesadQ/sJBUMQ Y} YIM 82UBPIODI. Ul JuNn 8y} Ulejuiew Jo ayesado 03 ainjre4(zg)
‘sygey asn Jo 8beIO}S 1091100Ul 0} NP UONOLSI 8SISAPE AUe 10 ‘UOIS0.1I0D

‘1snJ ‘einisiow ‘saAiselge ‘UIp ‘[any afeis Buipnjoul 108|6au pue aouabiibau ‘esnsiw ‘esnge Quaplooy(L)

:Buimol|o} ey} woly Buinsas syoajep 03 s|qedliddeur aq |eys Auesem siy|

SNOILVLINIT ANV SNOILd3OX3 ¥ NOILO3S

IN3NILVIS ALNVHHVM

Jainjoeynuew auibus Aued paiyy Aq painioejnuew ase yaoiym

suonenbai Y43 pue ||-4311-gdvD yum Aldwoo o} Aressadau sjusuodwod waisAg 104u0) uoissiwg(G)
pue ‘Jainjoejnuew ayj o} Juas aq pinoys Ajues

-lem Joj swied [[e ‘Aiuesrem e sanlb yoiym Aued paiyl e Ag paianod aie sjuswyoene uspleb pue ume(y)
‘1ainjoejnuew arendoidde sy} 0] Juas 8 Isnw Swie| ||e ‘aseyd -ind jo

awn 8y} 1e paliddns uoiewloyul 1onpoid sy} yum Bunum ul papinoid se Ajuerem s ainjoenuew QA
-0adsal ay} Aq peIsanod ale swa) asay) ‘euseabsny Ag painjoejnuew jou swaisAs aalp pue aulbul(g)
‘61| 18|01ABIYN 0} BNP [ELI8TEW JO UOIFRI0[00SIP [elnjeN(2)

‘saun pue sadol Japels ‘sbnid yseds ‘ureyo

mes ‘sBuiids puimal ‘syueolign) ‘sieq apinb ‘siayi ‘sqnq ‘sieldepe ape|q ‘sepe|q ‘syaq ‘0} pauwi| jou

ng ‘Buipnjoul ‘asn Jenbai rewlou ybnoiy) UIOM BWOI8q YoIym SWa) SOUBUSUIBW JaWO0ISND [eWION(})
:Aiuersem siyy Aq paianod jou ase swiay Buimojjoy sy

ALNVHHVM SIHL A9 d3H3IAO0D 1LON SW31l :€ NOILO3S

‘pouad Ayuesrem ay) Bulinp diysuewsiom JO [eLBTeW Ul 10948p B JO asnedaq S|ie}
wsuodwoo e J| Joge| o sped 1oy abreyd noyum sjusuodwod aaiosjep adeldail o Jredal ||im euseAbsny

ALNVHHVM 3FHL H3ANN SNOLLVOITEO0 SVNHVADSNH :¢ NOILO3S

'swa)l Aejdsip pue sj00] ‘sureyo pue sieq Buipnjoul sallossadoe ‘sped uswaoedey :Ajuenep, Aeq og

‘Aueliem Japun palonod
10U SI 100q/|a1edde 8Anoej0id BU) JO 11 BYL |oge| 8Jed 8y} Uo Jainyoeinuew ay) Aq pajels se pamoj|o} aq
1SNW SUOIIONJISUl BOUBUSIUMRW PUEB 81D ||y "WIOo} Wiejd AJUeLiem e yim ajoley) 0} paulnial aq jsnw jon
-poid “AjuBLieM J8pUN PBIBA0D 10U S| SN IO Jes) Yeam [eULON "diySUuBWNMIOM pue [eliajew uj sjoa)ep o}
aseyolind [euiblio s awoisno 8y} Jo arep ay} wouj Ajueliem Aep-06 e salued [aJeddy Alajes eusenbsny

‘U818 PapIAOId SSIMIBYI0 SE Jdo0Xa
3sn 1o sesodind BudNpoid 8WooUl JO ‘[euoisSajoid TeuonniiSUl TeoJawiod oy pasn jonpoid euseAbsny
Aue Jo wawdinbs pny [B10J8WWOD PUB SIBMOW PUIYSg-Yem 009 @ 08S SOHOS [9poW ‘SISMOIY} MOUS ‘SId
-unud ajod ‘smes ajod ‘siepunb dwnis ‘sienno Jamod ‘smes urey) 4emoly oewoiny :Ajuesrep Aeg 06

‘syluow 9 1841 8y Buunp jusweoe|das %00} Yum Aueuem paywi pajeioid Jesk-auo e aney saleneg

“3SN J0 Sesodind BUPNpoid SWooU] JO [BU0ISSa}0d TeUORNISUl [efoJaliiod Jo} pasn swalsAs
u01309109 1sisse-lemod ‘siswiwil} 8Bpay ‘siemolq play puey ‘siamo|q soedxyoeq ‘siabpa yons ‘siawwy Bui
-1aA0y ‘smes Buiies|o ‘siepnoysniq ‘siswwil} ||y ‘SN BUdNpoid aWodU-UoU JO [eUORNISUl-UoU ‘[euolsSa)
-01d-UOU "TefdIawiod-uou Joj smes ajod pue siaunid ajod ‘Jepunb dwnis ‘siopnd Joamod :Ajueliepp Jeaa |

‘aseyoind Jo awi
1e palddns uonew.ojul 1onpoid yum Ajuerem ajeledss e paniedal sey Jaseyoind ayl ydiym Joy siainioey
-nuew auibus Aued piiyy Aq painjoeynuew swaisAs auibus jo ped ale yoiym sjusuodwod asoy} 1o} 1deoxs
‘suonenBbal Vd3 pue ||-431L-gdvD yum Aldwoo o} Aresseosu sjusuodwod WwalsAs [0JjU0d UoISSIWT

‘POTEIS UleJay SE 1d80X8 "8sn BuNpoId SWOodUIUOU JO [EUORNIISUIUOU [eU0ISSajoIdUoU "[efoJaWioduoU
10} swalshs uoN08||00 Isisse-1emod pue syonpoid [eouos|e ‘siswwily 8Bpay ‘siemolq yoedyoeq ‘siemolq
playpuBy ‘sIemojq Mous ‘smes Buues(o ‘SIspnoysniq ‘SIsWiL) ‘SMeS UBYd ‘SIg||l} ‘SIOMoW puiyaq yiem
‘sio)oel) uepIeb pue pieh ‘siemow ume| Buiply ‘Jemoly onewony :Ajuestepy TVIDOHININOD-NON JedA 2

‘uawdinba [erosawwod Buibebue punoib pue ‘syem
BaJE 9pIM ‘sIapl uin} olez—uswdinbg pn| [erosswwo) euseAbsny :Ajuelep-TVIOHINNOD 1e9A 2

(Spulyag-jiep [eloJawwo) pue siapiy uin| 01az uo) sajpuids :Ajueliepp Jeap €
"1onpoud pje
puey uo sajnpow pue s|i0d uoiyubl ‘syeys Jawwy ‘ebexealq isurebe saun Jon ||y :AjuetIBA\ dWaj
:Mo[aq YHoj} 18s se jonpoid 8y} Jo polad
Ruelepn, auy Joj aseyoind Jo a1ep oy} woy diysuewsiom pue [elsjew Ul Sjoejep wolj 98l 8q 0} Jaseyd
-Ind [euibuio ay1 03 10npoid euseabsny sjuelem (;euseabsny,) Auedwo) uspies) B 1s8104 euseAbsny

ALNVHHVM Q31INIT -1 NOILO3AS

euJenbsnH {)

Printed in U.S.A.

) Husqvarna

10.25.06 JS

532 41 02-27




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


